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: PROCTOR TEST REPORT
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TEST RESULTS MATERIAL DESCRIPTION
Optimum moisture = 17.8 % TAN S8ILTY LOESS
Maximum dry density = 184.4 pc+
Contractor: INTERMATIONAL TECHNOLOGY CORP Remarks:
Project: VICKEBLRG CHEMICAL CORP,
Location: BORROW ARES ~STRLCT., FILL
SAMPLE A TECH: CRRLSON
roject no,: 7544.5 Date: 04-27-8%
PROCTOR TEST REPORT
S Fig. HNo.
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g2-25-92 11:15 CEDAR CHEMICAL WICKSBURG DIV, ve4d

WARIREIN ENGINEERING SERVICES, INC.

2 QPENNOOD PLAZA — 1104 OPENWGOD STREET
VICKSBURG, MS 39180
PHONE 636-7842

LIQUID AND PLASTIC LIMIT TESTS
MOISTURE CONTENTS

Project: VICKSBURG CHEMICAL CO. Date: APR 23, 89
Client: INTERNATIONAL TECHNOLOGY CORP. Lab No: 95d4.}
Boring Na.: BORROM AREA Sample No.: A Depth: N~ A
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| L PROCTOR TEST REFORT
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“Btandard® Proctor, ASTM D 698~78, Method A
Elev- UsCs Natural Specitic ‘L P1 x> # <
Depth Classitication Moisture gravity No.4 (Ho,200
cL 1e.5 % 49 31 2.2 ¥ |99.9 %
— e — ——
TEST RESULTS MATERIAL DESCRIPTION
Optimum mojisture = 21.9 X% BROWM CLAY
Maximum dry density = 182.% pct
e _— e — e —
Contractor: INTERNATIONAL TECHNOLOEBY CORP - Remarks:
Project: VICKSBURG CHEMICAL CORP.
Location: SAMPLE B ~ MILLERS PIT HWY 80
Project ne.? $544.4 Date: O94-2V-—-BY
PROCTOR TEST REFORT
[WARREN COUNTY ENGIMEERING SERVICES Fis. No.




B2r,25-92

CEDAR CHEMICAL VICKSBURG DIu,

(3/5]3)

11:16
IHEQF%FGEH\! ENGINEERING SERVICES, I .
7 OPENHOGD PLAZA — 1104 OPENKOOD STREET
VICKSBURG, HS 39180
PHONE 6367842
LIQUID AND PLASTIC LIMIT TESTS
MOISTURE CONTENTS
Project: VICKSBURG CHEMICAL CO, Date: APR. 25, B9
Client: INTERNATIONAL TECHNOLOBGY CORP. Lab No: 89~0d4.2
Poring No.: MILLERS PIT Sample No.: B Depth: NrA
LIGUID LIMIT FLASTIC LIMIT
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P2-25-92 11:16 CEDAR CHEMICAL VICKSBEURG DIV, a7
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Location of Sample: MILLERS PIT HWY 80 (SAMFLE B)

Sample Description: BROWN CLAY
USCE Classe: i Liquid limits 4%
AASHTD Class: Flasticity index: 1
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TEST RESLLTS MATERIAL DESCRIFTION

Optimum moisture = 14.8 X% LIGHT BROWMN SILTY CLRY

Maximum dryg demsity = 185.1 pc+
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Comtractor; I.T. COPRORATION | Remarks:
Project: VICKSBURG CHEMICAL ! Samsle C
Location: €. SIDE SWCR BGTTOM | 7

TECH: DODSS
Project no.: 25585.1 Date: MAY 31, 1589

PROCTOR TEST REPORT
REN COUNTY ENGINEERING SERVICES | Fig. No.




CEDAR CHEMICAL VICKSBEURG DIU. Bit

82,25,92

11:1B
DATE: 9 TECHNICIAN: _ & DOSS
PROJECT %O.: S92-/ CONTRACTOR/CLIENT: PORN I 1ON
PROJECT: __VICKIBURG (LHEMCAL
SOURCE OF SAMPLE: £#57 S0 SWCA ESo77om SAmPLE C
DEPTH/ELEV:
REMARKS:
MATERIAL DESCRIPTION: <Lrgamz Ermvr S/7y Loty -
r
USCS : AASHTO: SPECIFIC GRAVITY: (ACT/EST)
NATURAL MOISTURE: & -1 70
TARE NO._/82 WT. WET=£S7-25 WT. DRY=12%89 WT. TARE:=-.38.60
X < @ Z200=

LIQUID LIMIT=_8S PLASTIC LINIT=SC4 % > # 4=

TYPE OF TRST: __ W _STANDARD — MODIFIED ____ METHOD: (® B C D

l TRIAL NO. 1 2 3
MOISTURE TRIAL| 1 2 1 2 1 z
WT. COMPACTED 6233 S 320 e3sc
WT. MOLD 4535 #535 <535
TARE NO. 155 10 /735 F 57 157 322
WT. WET 13570 | 12865 | 1£7.83) 1ee.70 |,33.97| 124.57
WT. DRY 1818 | 1165 | 117.31 | yz.99 | 12126 | 11384
TARE 3846 3847 | 3re0 | 3857 | 2785 3209
TRIAL NO. 4 5 &
MOISTURE TRIAL| . 1 2 ! 2 1 2
WT. COMPACTED |~z 6300
WT. MOLD H#535 #5385
TARE NO, 07 173 147 8

Wt vET 131-85 | 1300¢ | 13547 te9.3¢ | jr

| _KT. DRY ugi3 1670 | 18098 | 11469
TARE FETC | 3770 | 388c | 32.97




CEDAR CHEMICAL WICKSEURG DIU.

aiz

82,2592 11:18
LESNRFIEIN ENG I ANEERING EEET?\/IC}EES, INK. -
2 OPENHOOR PLAZA - 11004 OPERHIZD ETRFET
VICKRBURG, B3 32180
. PHONE &34-7942
LIGUID AND PLASTIL LIMIT TESTS
MCISTURE CONTENTS
Project: VICKSBURG CHEMICAL Date: May 3@, 1989
Client: Vicksburg Chemical Lab No: 9555.2
Bering No.: MN-A Sample Mo,: C Depth: H-A
LIGUID LIMIT PLAESTIC LIMIT
B, 1 1.3 4 I 05 -] 2
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S S o S P L 1 (9% gt % 2,50
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33 PSS Rym SR ] v ] USCS Clas=ificationm:
:." 1 = CL
7o == - ’ |—1
w — - - R
2? |
3 14 » Fal 54 -
Humber cd blous
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2 FROCTOR TEST REFPURT
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Water content, ¥
*Standar d” Proctor, ASTM , Methnd &
Elevs | UsCs Natural  [Specitic T %5 T %<
_ LL PL | .
Depth Classitication Moisture sravity | Ho.4 No. 208
— I Ml
cL 32.0 ¥ | 37 Lo i %
_ i |
TEST RESULTS MATERIAL DESCRIPTIQN
Cptimum moisture = 17,8 X BROWMN SILTY CLAY
Maximum dry densitw = 182.49 pc+
Contractor: 1.T. COPRORATION Remarks:
Froject: VICKSBURG CHEMICAL. S‘ﬁﬂr/?/‘e L
Location: . SIDE SWCA BOTTOM
I TECH: DOSS
Ppoject no.: 9855.3 Date:_ MAY i, 1¥8%
FPROCTOR TEST REPORT
WARREN COUNTY ENGINEERING SERUICES Fig, Mo. — .
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) WEFFEIN  ENGINEEIRING SERVICES, Ina.
i 2 GPENHQOD FPLATA — 1104 QPENWOOD STRLET
- VICKSBURG, MT 39780
PHONE £36-7842
LIGUID AND PLASTIC LIMIT TESTS
MOISTURE CONTEMTS
Project: VICKSBURA CHEMICRAL Date: MAY 3O, 198%
Client: VICKSBURG CTHEMICAL Lab No; 9555.4
Baring No.! H-A Sample MHo.: I Depth: HN-A
LIGUID { IMIT PLASTIC LIMIT
e Swe. 1 2 3 4 S g P
... J...2968. ] . .29 | 292 ..)..293 |..299 [ _._2F3 . ___
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7 lte YO .. L. 28,09 | 26 .33 28,81 ¢
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—— L twmwiviea 39 | 2& 27 25 e T o e T T e T
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Technifinn: DA Limpufed byl BILgsa frarced Ly!




Was a2 11l:20 _ CeLRR CHEMLLHL VILKsBURE DLV, a1s

pate: _S5/31/89 recuNiciaN: _E. DOSS
PROJECT NO, : CONTRACTOR/CLIENT:
CHEACAL

PROJECT: _VICKSBURG

SOURCE OF SAMPLE: wesT _SiDe SWCA Sorrzem Shoafls O
DEPTH/ELEV:
REMARKS :
MATERIAL DESCRIPTION: _LAOWN Si27y “CLAY .
USCS: AASHTO: SPECIFIC GRAVITY: (ACT/EST)
NATURAL MoIsTURE: _38:0 7
TARE NO. _//4 WT. WET= /§5:84 Wr. DRY:/49-9& wr. TaRs-3787
LIQUID LINMIT=_37  PLASTIC LINIT= &3 % > # 4= X < # 200=
| TYPE OF TEST: _W _ STANDARD ___ MODJFIED - METHOD: (® B C D
QTRIAL NO. 1 2 3
MOISTURE TRIAL| 1 2 1 2 1 z
WT. COMPACTED | a0 c2es @355
WT. MOLD 4535 4 S35 “ 335
TARE NO, 11E 149 129 158 1 &1 108
WT. WET /68.09 |173.0¢ |18¢.97]|181-80 |:64.89] 183997
WT. DRY A,sas5 | 5803 | regia liez 17 | 1%639 ) 16739
TARE 3802 | 39 03| 3800 | 3803 | 3745| 3794
TRIAL NO. 4 5 6
MOISTURE TRIAL| . 1 2 1 2 1 2
WT. COMPACTED |z a¢ 3 &350
WY HOLD #535 #4535
‘Taas NO. /s s o7 | soe
_WT. WET 179.26 |188.00 |17r.84 V17737 |
WT. DRY 156-48 | 163-88| ry8.10 | 15312
TARE 38Ye | 3840 | 38¢§ | 37 3%




UNMCONFINED COMPRESSION TEST

Compressive Stress, tst

Axial Strainy, #
Sample number!: 1 2
Uncontined strength, tsf = 1.99 L1.93
Undrained shear strength, tsf = 1 9.74 .97
Rate of strain: XZ-min
Mater conmtent, x ] 18.6 ... 1842 b
Moid ratio 8.6757 | . B.7807 |
Saturationy 2 ] 71.4 49.5
Dry density, pc® | 96.8 | 95.4
Specimen diameter, cm | 7.28 | PeR& |
Specimen heighty, cm 11. 44 11.52
Description: BGray clagey silt ws 152 lime
LL = 34 |PL =5 1Pl = 29.8 [GS = 2.50 | Tupe: Remolded
Project No.: 181.2 Client: Cedar Chemical Company
Date: Mar 7 199Q
Remarks: Project: Disposal area
::i:::i:ag;.::rper Location: Proctor sample delivered
by Miller Construction

UNMCONF INED COMPRESSION TEST

Fig Mo, GEE & STRICKLANMD, IHC.




UNCONF INED COMPRESSION TEST

101,22 UDate: Mar 7, 1970 Data +ile: VERTALI
r Chemical Company
nosal area
timme Froobor
iption: Gray clsa
Frieian: Haroe

Sample No.

vamio Lodeedd
ThA lui“ o

weom LI

BEE & STRICKLAND, INOC.



UNCONF INED COMPRESSION TEST 3-08-1991

Froject Data
NMo.e 101.2 Date: Mar 7, 1%%0 Data file: VERTACL
Cedar Chemical Company
Dioposal arsa
imme: Frootor sampl 14 oy Miller TUonstr
Gray clavew o lime
Marper Fail

FRamolded

a0,

511

GEE & STRICELAMD, INC.



RECEIVED OCT 3 0 190 7=

LOUIS J. CAPOZIOLI & ASSOCIATES, INC. Geotechnical Engineers

Dr. Louts ). Capozzoli, RE.
Charles W. Hair, Il], PE,
James M, Asonstein, Jr, RE.
Randal 0. Sanders, PE.

Charles L Eustis, PE. - DATE OUR JOB NO.
10/29/90 87-139
TO ATTENTION . R
HMr. Laique Haider :
I. T. Corporation Project No. 435425
1150 LeBlanc Road P. 0. No., 054190
Port Allen, Louisiana 70767 Samples P5273 & P5274
GENTLEMEN: Cedar Chemizal Company
WE ARE SENDING YOU K] Attached [] Under separate cover via the following items:
[0 Engineering Reports O Prints [0 Calculations [1 Boring Logs O Specifications
{0 Feld Reports [X Laboratory Analyses ] Density Tests | -
DATE NQ. COPIES DWG. NO. DESCRIPTION
29 Oc 1 Figure 1 Standard Proctor Compaction Test Results
29 0cyg 1 Figure 2 Standard Proctor Compaction Test Results
29 Ocy 3 -—- Statement

r-

THESE ARE TRANSMITTED as checked below:
O] For your use [J For approval K] As requested

[] Fer review and comment Ml

REMARKS

SIGNED: Mr. Michael J. Kohn

.' T0
If anclosures are not as noted, kindly notify us at once.

1 10555 AIRLINE HIGHWAY, BATON ROUGE, LOUISIANA 70816, TELEPHONE (504) 293-2440
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RECEIVEDNOV 0 7 1990

LOUIS J. CAPOZIOLI & ASSOCIATES, INC. Geotechnical Engineers

De Louis & Capozzoti, PE.
Charlea W. Hair, 111, RE.
Jamas M. Aronstein, Jr, PE.
Rangal D. Sanders, PE.

Chavies L. Eustis, PE. DATE OUR JOBR NO.
6 November 1990 87-139
10 ' ™ Mr. Hewitt Beauvais
. RE
I. T. Corporation Project No. 435425
-.1150 LeBlanc Road P..0. No. 435425
Port Allen, Louisiana 70767 Sample No. PS5275
Cedar Chemical Company
GENTLEMEN: .
WE ARE SENDING YOU [J Attached [ Under separate cover via the following items:
] Engineering Reports [ Prints O Calculations [ Boring Logs [ Specifications
[J Field Reports ﬁ‘;‘ Laboratory Analyses [ Density Tests |
DATE NO. COPIES DWG. NO, DESCRIPTION
6 Nov 1 Figure 1 Standard Proctor Compaction Test result
6 Nov 3 Statement
1990

®

THESE ARE TRANSMITTED as checked below: .
[J For your use [ For approval XJ As requested

[T For review and comment O

REMARKS

.rTo

SIGNED: Michael J. Kohn

If snclasures are not as noted, kindly notify us at ones.

10655 AIRLINE HIGHWAY, BATON RQUGE, LOUISIANA 70816, TELEPHONE (504) 293-2440
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FROCTOR TEST REFORT
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70
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32.95 I35 I7.5 49 42.5 45 47.5
Water content, #
”Standtrp” Proctor, ASTM D 498, Method A
Elev”s LISCS MNatural Specitic LL P1 w2 v <
Depth Classitication Moisture gravity Na.4 (No. 200
MH 44.7 % | se a4
TEST RESULTS MATERIAL DESCRIFPTION
Optimum moisture = 37.3 % - Brown silty claw
Maximum dry density = ?77.4 pct w” lime

Contractor? Lewis Miller Construction {Remarks:
‘Project: Cedar Chemical Ponds |Technician: Doss

tocation: On site material
| sdmPle # PSZT6

Project No.: ©187.2 Date: Nov 29, 199
PROCTOR TEST REPORT
GEE % STRICKLF‘-III, INC. IFisure No.
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Wh+T #1
WD+T #1
WT #1 :
MOIST #1 32
Wl+T #2
WD+T &2
WHT #2
MOIsT #$2 23.%
MOISTURE 23,58
IEY DEM 75.5
Mo drw den=s 72

ST 8
45738, 0
154,42
125.9u
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TO

I. 7. Corporation

EE

LOUIS J, CAPOZZIOLI & ASSOCIATES, INC. Geotechnical Engineers

De. Louis 1. Capoazoll, PE.
Charles W. Hair, 1), PE.
Jomes M, Aronistein, Jr, PE.
Rendal D. Sanders, PE.
Charles L. Eustis, PE.

DATE OUR JOB NO.

30 January 1991 47-139
ATTENTION
Mr. Stan Campbell :

™ Project No. 435425

1150 LeBlanc Raad

P.0. No. N/A

Port Allen, Louisiana ZQ?G?

Sample No. P5276

GENTLEMEN:

Cedgr_Chemicai'Company

WE ARE SENDING YOU [ AHached [J Under separate cover via the following items:

(] Engineering Reports

(O Field Reports

] Prints
X Laboratory Analyses

O Caleulations O Boring Logs [J Specifications
[J Density Tests |}

DATE NO. COPIES DWG. NO. DESCRIPTION
30 Jan 1 Table 1 Laboratory Data
30 Jan 3 - Statement
‘1991

@

THESE ARE TRANSMITTED as checked below:

(1 For your use

(O For review and comment O

(] For approval

[X As requested

REMARKS

C.TO

ID555 AIRLINE HIGHWAY,

SIGNED: Michael 3. Kohn

If enclosuras are not as noted, kindly notify us at once.

BATON ROUGE, LOUISIANA 70818, TELEPHONE (504) 292.2460
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1T PROJ—NO . 4325425

LABDRATORY DATA . TABLE 1 E1LE MO 87-13% IANGENT. ALLPHA
ATTERBERG COMPRESSION _TEST
LIMITE % PRESSURE ~KSF .
WET neEY LL P PI ISE  STRAIN. START Fall  TYPE _EAIL URE OTHER
0. 30 10 043 YIELD ot




'

LOUIS J. CAPOZZOLI & ASSOCIA'I'ES, INC. Geotechnical E"gln..rs

Dx Lowis J. Capazmii, RE.
Chrles W. Hair, i), PE.
Jarmaa M. Aronatein, Jr, RE.
Randal 0. Sandars, PE.

Charles L. Eustis, RE.

" 13 March 1991 | ™ g1.1s
10 TN Me. Laique Haider
I. T. Corporation ™ Project No. 435425
1150 LeBlanc Road | P.0. No. 014028
Port Allen, Louisiana 70767 Samples P5280 & P5281
Cedar Chemical Company
GENTLEMEN; er
WE ARE SENDING YOU [X] Attached [0 Under separate cover via the following items:
[0 Engineering Reports [J Prints [J Calculations [ Boring Logs [0 Specifications

(1 Field Reports [} Laboratory Analyses [J Density Tests O

DATE NO. COPIES DWG. NQ. DESCRIPTION
13 Mar 1 Figure 1 Standard Proctor Compaction Test Results
13 Mar 1 Figure 2 Standard Proctor Compaction Test Results
13 Mar 3 Statement

1991

THESE ARE TRANSMITTED as checked below:
[0 For your use {1 For approval K] As requested

[J For review and comment O

REMARKS

COPY TO

. sicnep. Michael J. Kohn

if snclosures are not as noted, kindiy notify us at once.

10588 AIRLINE HIGHWAY, BATON ROUGE, LOUISTANA TO81s, TELEPHONE (504) 293-2440
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I L. I. = LH
_MAR-22~'91 FRI B9:53 ID:CAPOZZOL] & ASSOC.  TEL NO:S@4 293 2463 #2397 PO1

= LOUIS J. CAPOIZIOL & ASEOCIATES, INC. Oeetechnlcal Enginesrs .

Chivios WL Nl 1N, NE.
Jomss M. Arwiale, &, P,
Rondgt D. Bundiase, 2.
Claiion L Eumils, RE.

DATEI R sA22 P/

TO FAX NO. 1 (_,6;“”-() 339~/£099
NUMBER OF PAGES: 3 {INCLUDES TRAMSMITTAL SHEET)

o1 MR._ARiQve HEIOER
COMPANYS T.T.  Con¥
reous __pycheal T Kok

LIC&A FILE NO.:

BUBJECT: f__rqzre)/' O YT YR

. S1A 2 rlyS” Xy

: - ' FAX # 293-2463
10358 AIRLINE HIGHWAY,"0ATON ROUGE LOVISIANA 70814, TELEPHONE (804] 1910448

ok
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FILE NO. 91-P15 FIGURE NO. 3

K297 PE3

TYPE MATERIAL 1 SAMPLE PS282 LL: o PL: 3 PI: 2
1 PASSING
X v §200 SIEYE
13.3& 182, 42 9.5 .
15.948 195.83
17.84 1846.47
20.27 182.25
22 .68 29. 18

TEL ND:5@d4 293 2463

—

T

= LH

: 1.

MAR-22-'31 FRI @8:34 ID:CAPOZZOL] & ASSOC.

| U




RECEIVED MAR 2 g 19g¢

LOUIS J. CAPOZZIOLI & ASSOCIATES. INC. Geotechnical Engineers

De Louis J. Capozzali, RE.
Charles W. Hair, 1), PE.
Jumas M. Aronstein, Jr, PE.
Rendal D. Sanders, PE.

Charies L. Eustis, PE. DATE OUR JOB NO.
26 March 1991 91-15
TO . Latque Haider
I._T. Corporation _ ™ Project No. 435425
1150 LeBlanc Road P. 0. No, 014024
Sample Ho. P5282
——Port Allen, .Louisiana—70757 -
GENTLEMEN: Cedar Chem¥cal Company
WE ARE SENDING YOU @ Attached [ Under separate cover via the following items:
] Engineering Reports O Prints [ Caleulations [ Boring Logs [ Specifications
[ Feld Reports [3 Laboratory Analyses [ Density Tests N
DATE MNO. COPILES DWG. NQ. DESCRIPTION
26 Mar 1 Fig. 3 Standard Proctor Compaction Test Results
26 Map 1 Tahle 1 Data Tahle
26 Mar 3 e Statement

@

THESE ARE TRANSMITTED as checked below:
7] For your use O Fer approval Gd As requested

[J For review and comment O

REMARKS —Results transmitted via fax an 22 March 1991

o

SIGNED: Hichael 1. Kohn

If snclosures are not as noted, kindly notify us at once.

f0555 AIRLINE HIGHWAY, BATON ROUGE, LOUISIANA 70816, TELEPHONE (504) 293.24460
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T A4TEL

- oueE NuU, o

TYPE iiTERIhL: SAMPLE P5282

% PASSING
X Y #200 SIEVE
13.36 192 .42 99.5
15.58 195,83 ‘
17.86 106.47
20.27 192.25
22.42 9919




PROCTOR TEST REFORT

Project No.: 9181.5 Date: July 12, 199f

PROCTOR TEST REPORT

GEE & STRICKLAND, INC.

Figure HNo.

35
8
q—
42 =85
.._.:.'.' (8]
T
g o g
- 86
E
a
75
70
27.5 A7) 2.5 33 I7.5 40 42.5
Water content., “
*Standar d” Proctor, ASTM D 498, Method A
Elewvs Uscs Matural Specidic LL PI w2 “ <
Depth Claasification Moisture gravity No.4 |Ho.ZPD
MH I2.1 % 5a 13
TEST RESULTS MATERIAL DESCRIPTION
Optimum moisture = 32,3 X Brown silt w” chemicals
Maximum dry density = 82.7 pcé
Contractor: Miller Construction —LRomarksz
Project: Cedar Chemical MWaste Pond Technician: Doss
Location: On site material
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1 OPENKOOD PLAZA — 1104 OGPENWHGOD S5TREET

VICK3BURG, M5

32180

PHONE (6G1)e36-7831

LIQUID AND PLASTIC LIMIT TESTS
MOISTURE COMNTENTS
Project: Ceduar Chemical Date: July 12, 1991
Clisnt: IT Corporation Lab Mo! 1181.3
Boring Mo.: n-a Sample Ho.: P2 Depthi n-a
LIGUID LIMIT PLASTIC LIMIT
Fup g, 1 z = 4 S & 7
Tars Mo 200 201 | 202 283 204 208
| Jacerluz vt geit | 2P, &L 27.75] 27,93 2°.7@ 22.34 27.41
3 i o L 23.701 23,891 23,91 2
; » Hatar v 4:3? 4-&__4‘& 3- 59 3- 11_ _:t 21
5 Tare 1%. &4 195. 8 15.49 15.495 | ~ 15.4% 15.57
__ory Soil ¥, 7. 71 8.82 8. 34 8.33 8. 54 8,43
Id_utw cont ent o 5;_! 59 59- 5 48- aﬁ 46- 63 3&- 43 3?- 29
Husber ot blogwy 1% 21 -} =8 -
52
&
&
- LL: 50
-7
;, > PL: X7
i o= PI: 13
) 2 "
&r 51
. o= — USCS Classitication:
+ R MU
7
.5
a3
“ 3 i1 % h -«
Husber of blous
MOISTURE CONTENTS
Sun 1 2 3 4 S & 2
Tare Mo.
| Ture plus wt anid
- g Tars plus ey soil
2 s - Matar l"
¥ T
YT " »
I .
Eﬂo m.gg
Remarks: Brown siltu clay w’ chemicals
Contractor: Lewis Miller
Technician: Doas Conputad by: e Chackad byt




GEE & STRICKLAND, INC.
2 OPENWOOD PLAZA - 1104 OPENWOQOD STREET
VICKSBURG, MS 39180
PHONE 636-7831

LIQUID AND PLASTIC LIMIT TESTS
MOISTURE CONTENTS

Project CEDP (:Wﬂle"df g Co.

FTErO oo 5

oaieéﬂd. f p /978

L Sermmwy Lot A7 v Ay Cowrmacrac SampleNo. 9308
LIQUID LIMIT - PLASTIC LIMIT
Runhio. 1 2 3 4 5 -]
TareNo. KOO Kol 02 ~S7 ok AoL
Tare plus wel soil 26.29 28.08 27.00 7.6 7.20 E2 52
g.g Tare plus dry soil E4.29 25.83 2499 £5.5, C5. <f4f E5.69
25 weter  |% ] 200 F¥ES & 0! Lo 128 /&7
= Tare /56y | 1568 | 1547 | iS4 | s 569 ‘557
oysot || 865 | /045 7. 50 002 | .75 | 10./2
WaterContent | w 23.1 c2.2 21 2 Eo. 2 gt -/
Number of blows 5 X L 36
. c€
; PL
E 23 o .
Lo
E Symbol from
plasticity chart
&/ AL
Zo
5 10 20 30 40
Number of blows
MOISTUHECONTENT
Run Na. 1 2 3 4 5 6
. Tare No.
Tare plus wet soi
= E’ Tare plus dry soil
g5 water "
£ Tare
Drysol 1%
Waler content W
Sample No.- Depth )
Remarks_= ¥ _mpFEEsAL W o id H &0 oot s ST AT
Technician __ofs selicobit .__._..- — —L;;n;uted by - _ ___.._ e Checked by

BT HER N G N



2 OPENWOOD PLAZA

GEE & STRICKLAND, INC.

Consulting Engineers & Surveyors
Materials Testing

VICKSBURG, MISSISSIPPI 39180

i 601-636-7831
% PROJECT: sl CAL77 < Co- Date fugycr 5, /977
Lab No.

Contractor jxétﬁ/f AR )/ Sl NE

Source of Sample: 5 r O A.;auc'sm-’q P53 25

1104 OPENWOOD STREET

Tosiny e

Before Test Weight; F44/#

Gevagur 1Y {y CoN TR FOL

Reported To: Test By: 52 A pea 576 Casdll Lo MV ED
Sieve Size of “Sieve | Siceof
Size COpening Ret Pass. Specs. Sire | Opening | Rat Pass. Specs.
" 2.000" 38 0378
11,27 {500 O 700 700 N 4° 0087
- 1.060° (8] 100 LU BUAL LTSN R
34 0.750°" 58 98 | s0-r00] No e | nows 259 18 -
12" 0 500" G55 72 No 16t | 0.0 g2.7 13
38 0.37%" SIS 59 No o | pona || 244300 9
No. a* 0.187" /27 Fe |E5-€5] No e AL 1a/. 7 8 /0-32
No. B* 0.0937" E727 20 i No. T IXURRA 722 7 o
No.16* | D.0469"" No.s0r | oo | 278§ 2)
F. M. - No e | ovsyr | P26 | 5 o
Spe. No 000 | ooy Fec.0 < 3-142
Wi, n_ _ PAN e o B
5. Vol. )
Voids
CONCRETE MIX DESIGN DATA
Required Stgih. Slump. In. Admix.
Cement Factor W/C Ratio $/G Ratio
5.5.D. Mix Sk. Yd By Wt. Field Mix Absolute Volume Mix Cu. Yd.
Cement
F. A.
C.A.
Water
Air
Total
Lab. Cyl.

Noie

COMNCRETE AGG REPORT

GEE & STRICKLAND, INC.




LOUIS J. CAPOZZOLI & ASSOCIATES, INC. Geotechnical Engineers

Or. Louis ). Capozzoli, PE.
Chartes W Hair, i, PE.
James M. Aronstein, Jr., PE.
Rangal D. Sanders, PE.
Chavies L. Eustis, RE.

DATE OuUR JOBR NO.
.Tm'o’u_&p_tgmger 91 91-15
TO Mr. Blaine Johnson -
—
I.T. Corporatian Project No. 435425
1150 LeBlanc Road ' P. 0. No. T-045600
Port Allen, Louisiana 70767 Cedar Chemical Co.
GENTLEMEN: -
WE ARE SENDING YOU Attached [ Under separate cover via the following items:
[J Engineering Reports 3 Prints [ Calculations [1 Boring Logs [ Specifications
{7 Feld Reports Laboratory Analyses [0 Density Tests 0
DATE NQ, COPIES DWG, NO. DESCRIFTION
3 Sept 1 Figure 1 Standard Proctor Compaction Test Results
3 Sept 1 Figure 2 Standard Proctor Compaction Test Results
3 Sept 1 Figure 3 Standard Proctor Compaction Test Results
t 1 Table 1 Falling Head Permeability Test Results
t 1 Table 2 Laboratory Data (Compaction Test)
3 Sept 1 Table 3 Laboratory Data (Misc, Testing)
31 Aug 3 - Invoice
1991
THESE ARE TRANSMITTED as checked below:
[J For your use [J For approval K1 As requested
[J For raview and comment O
REMARKS

@

SIGNED: Hichael J. Kohn

If snclosures are not as noted, kindly notify us at ones.

1OBSS AIRLINE HISGHWAY, BATON ROUGE, LOUISIAMA 70814, TELEPHONE (504) 293-24&0
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N PRDJE!| NG. 435425

LABORATORY DATA TABLE: 3 FILE NO.:91-915
ATTERBERG LIMITS DATA

i - UNIFIED SOI SPECIFIC
stN;gll.E T:E[S)T LIRUID PLASTIC PLASTIC INDEX l:ElﬂssrHm,rlfm\, SRECIF]
P5309 1 7@ 29 41 CH 2,50
P53 . . a2 " &% 27 42 cH
P5309 3 bB agz 36 CH
P5309 . . 4. 7y 28 43 CH
P5309 | 5 68 24 44 CH
B5310 I Sé- =4 v 23 &H 250
P5310 2 56 26 24 CH
P5310 . 3 51 21 38 CH
P5310 4 57 23 34 CH
P5310 . SRR T = . 1 “CH-— e
P5311 1 =1 2% i CH 2.47
P5311 ___ 2 = =P 35 CH
P5311 3 &3 z6 37 CH
P5311 . T 3V S~ SO w2 CH - e - _
P5311 5 &5 23 =

WOTE: ATTERBERG LIMITS DETERMINATIONS WERE CONDUCTED ON RANDOM PORTIONS OF BULK SAMPLES. ATTERBERG LIMITS

RESULTS SHOWN ON STANDARD PROCTOR COMPACTION CURVES ARE THE AVERAGE_RESULTS OF 5 INDIVIDUAL DETERMINATIONS




I. T, Proiect No. 435425 LABORATORY. DATA . TABLE Q. _ FILE MO.: _ 91-@1S
o '
ATTERBERG COMPRESSION TEST
SAMPLE DEPTH MOIST DEN-PCF LIMITS % PRESSURE-KSF
NO. FEET % WET DRY _ tL PL PI ISE' STRAIN START _FAIL  TYPE FAILURE OTHER
P5309 GG .3~ G5.9 23 113.1 91.8 2.28 7 MULTIPLE SHEAR
P5310 9@.0- 95.@ 24  112.7 99.6 1.45 7 "~ MULTIPLE SHEAR -




_FILE ND. 91-@15

I

. Y. PROJECY ND. 435425 .. ..

FALLING HEAD PERMEABILITY

Table 1 ... .

COMPOSITE A
SAMP z> PERCENT DRY ATTERBERG PERMEABILITY
ND OPT. MOISTURE DEN.PCF LIMITS CM/SELC
Li. PL PI
1 .0 23.1 01.3 2.737E-98
2 2.9 25.1 90.6 2.587E-88
3 4.9 27.1 90.5 @.787E-08




LOUIS J. CAPOZZIOLI & ASSOCIATES, INC. Geotechnical Engineers B

Or. Louts 2. Capozzol, RE.
Chartes W. Hais, Iil, RE.
Javas M. Aronstein, Jr, PE.
Rancial 0. Sandars, PE.

Charies L Eustis, PE. DATE QUR JOB NO.
30 October 1991 91-15
TO . ATTENTION .
_7 Mr. Blaine Johnson -
I.T. Corporation ™ Project No. 435425
1150 LeBlanc Road P. 0. No., 939008
Port Allen, louisiana 70767 Cedar Chemical Company
GENTLEMEN: =
WE ARE SENDING YOU Attached [] Under separate cover via ' the following items:
{7 Engineering Reporis [ Prints [ Calculations O Boring Logs [ Specifications

[] Field Reports Xl Laboratory Analyses (3 Density Tests Od

DATE NO. COPIES DWG. NO. DESCRIPTION

30 OCT] 1 a3 |Table i Falling Head Permeability Test Results
30 OCT| 1 ea |Table 2 | Falling Head Permeability Test Results
30 OCT| 1 ea |Table 3 Falling Head Permeability Test Results

j' 3 ea Invoice
1

THESE ARE TRANSMITTED as checked below:
[l For your use {7] For approval A As requested

[ For review and comment O

REMARKS

L

RECEIVED NOV 1109 sicnep. Michael J, Kohn ,

If enclosures are not as noted, kindly notify us at ence.

10656 AIRLINE HIGHWAY, BATON ROUGE, LOUISIANA 70816, TELEPHONE (504) 293-1460



FILE NO. . 91-815 —— 1 ,T.-PROJECT NO. 435425 - : - .- .. Table — - 1 e

FALLING-HEAD—FPERMEABILIT

<«

S 7.1 S— PERCENT- —— DRY--— —ATTERBERG——— PERMEABILITY -
. ND MOISTURE DEN.PCF LIMITS CM/SEC

N . e e BL - PL - —PT- I e

p5312 30.2 93.1 @.119E~87
~P5313 . . ... e BBL? . 9B.S e B A BBE @7 e e
P5314 36.8 87.1 @.564E-08
o - i — —— B




~FILE NO. 91-415 I.T. PROJECT NO. 439425 Table 2

ST T T FALLING HEAD PERMEABILITY

~sAMP T T T RERCENT T DRY T T ATTERBERG - PERMEABILITY T
NO MOISTURE DEN.PCF LIMITS CM/SEC
LL PL PI A

P5317 25.0 ?8.2 ?.560E-08
~PR3TB B — 30.3 3.1 ¢.252e-08~ o

pP5319 28.4 97.2 #.445E-0B

PR3ICT 27.3 98,8 ?.592E-08 -

_ n b 2 —— _—
- ——— —— —————— —_—————— ———— —— —_——— —_ —_— - = m—— ————— e ——



FILE NO. ®1-215 _ I. T, PROJECT.NOD. 435425

FALLING HEAD PERMEABILITY

SAMP . PERCENT ___ DRY____ ATTERBERG PERMEABILITY

NG MOISTURE DEN.PCF LIMITS CM/SEC
Lt. PL_PI

P5351 26.5 6.2 3.439E~28
ps 322 . 24.4 = 198.2

_ . $.857E-08

P5323 29.9 94,9 - @ .4E89E-08
- b




[ Bl = R D e T o, L A

I OPENWOOD PLAZA — 1104 OPERNWOOD STREET
VICKEZBURG, HE 37180
PHORE (&01)836-7831

LIQUID AND PLASTIC LIMIT TESTS
MOISTURE COMTENTS

Project: Cedar Chemical Disposal Area Date: Oct 23, 1991
Client: Cedar Chemical : Lab HNof 1151.9
Boring No.: n-a Sample No.: n-a Depth:
LIGQUID LIMIT PLASTIC LIMIT
Run B 1 z 3 4 =] -3 ra
Tars Wo. el B 259 =11 2957 258 29%
| Tare plus wet soi) 23. 48 2. 74 26,879 26,43 29,72 27.%1
] progmos 223 Shogl s 2pgl fe
i ater 'I LY (] a 2 -
Ts rece 15.52 | 15.56 | 15.4% | 15.53 ] 15.58 | 15.41
Druw Soil Y . 5.82 S. 7% &.41 &, 72 19,44 18.54
Water content L) ?1- lB 6?- 6@ 6_.5- 4 62- 23 15- 3@ 16- 79
Husber of blous 17 23 27 -] :EE:ETIZTE;Ei_ e
” [}
n r
?? 1]
> ; LL: &6
i 1
> z ¥ PL: 17
£ - 4
I A S i PI: 4%
t & E
5 o :
* ¢ r UscsS Classi¥ication:
&5 T CH
&4 H <]
&3 T g
&z : b
41
s i¢ . ] - k- J L]
Hustrar oF bloug
MOISTURE CONTENTS .
Aun o, 1 2 = 4 =] & ra
Tare Mo.
Tare plus wet soil
-_é 2 Tara plus dey uu‘.. -
; - baker .
Yars
Rey So1) S s
Hatyr contayt

Sanpls Ha. Bepth

Remarks: Gray clay from disposal srex delivered by Frey
P33145

Tachnicinn: Dows Cowputed by: Daw Chacked byl
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I OPENKROOD PLAZA — 1104 OPENKHOOD ZSTREET
VICKSBURG, HZ 33130
PHORE (8011836-78131

LIGUID AND PLASTIC LIMIT TESTS
MOISTURE COMTENTS

Project: Cedar Chemical Disposal Area Date: Oct 25, 1991
Client: Cedar Chemical Lab Mo: 1151.8
Boring NHo.: n-a Sample No.: na Depth: N a
LIGUID LIMIT P&QSTIC LIMIT
fun Mo 1 2 3 % = & 2
Inre Mo, 248 24% 239 231 252 253
| Tare plus uet so11 26,47 26.18{ 27.58! 27.14| 28,353 28,95
£ 1 .ngwume%___jﬂhlﬁm__zidEL_,EELEZM_JZLJEL__2§L§2w__2§dEL_______
ih Maser * 4,29 4,95 §,.55 4,35 i.84 1.74
£ Fare 15. 49 15.47 S.48 13. 4% 15. 78 195.53
_Drw Soii - F ) él 4? ?I ?B ?I 3(4 ?I 2? !_a- 9? 1@7- ?6
Mater content w 561 IG 63-4@ 62- 13 5?-83 !5- ?a 16-49
i lisbye ot piovs 17 24 29 37 e | e e
o T
) H
™ T
7 LL: &3
21 4
% : ; PL: 17
E ﬁ H PIl: 4&
k o6 3 - E
4 & H .
: [ USCS Classification?
o T CH
&1 --,_\
58 T
57
]
-1 11 e - > +0
Humbpr of biouws
MOISTURE CONTENTS
_Pun b 1 2 - 4 =] -3 7
Tare NO.
‘I'u-: plus wet a_ou
= ’ Tare slus dry soil
L Se—
* - lare
L ATIR-Z TR * 2
e __Water content ]

1a Nee. th

Remarks: Bray clay from disposal ares delivered bu Frau
P3XI1S :

Tachnicisn: Doas Dompukad dys Gow - LChoched byt




UNCONFINED COMPRESSION TEST

Compressive Stress, ts+t

Sample number: 1 2 3 4
Unconfined strength, ts+ .. 2,63 ... 2.81 1. 2.68 1. 2.22 |
Undrained shear strength, tsf [ 1.32 | .1.0@ 1 1.3 | .1.11
Rate of strain, H/min

Mater contents X i BP0 b ) 508125 28.4
MOLd P10 e e 9./9468 | 8.7876 | ©.8564 1 8.8409 |
Saturations X 94.8 | 12,7 ! 91.3 | 91.2
Dry densituy pck P42 Lo $2.3 ... 89.1 .|... 1.6
Specimen dismetery cm 1 T8 1. 388 ... S.54 1 . 3.56 |
Specimen height, cm 7.11 V.11 .11 7.11
Description: Gray clay

LL = | PL. = | PT = {68 = 2.780 | Tupe: Undisturbed

Project Ho.: 1137.13 Client: Cedar Chemical Companw

Date: Nov S, 19%1

Remarks: Project: Disposal Area S4/cA AT CAP

Technician! Harper

Failure type: Shear <(all 4)
ITT Sample No. Test 12 PS329
2: PS330, 3: PS331, 4: P5332
Fig No. GEE & STRICKLAWND, INC.

Location: Test 1 & 3! Cap ist 1ift

Test 2 & 4 Cap 2d 11+t
UNCONFINED COMPRESSION TEST




APPENDIX C

NUCLEAR DENSITY TEST RESULTS

PAS/4-92/CED/cqa. rpt/43 5425 fccrtificationreport
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NUCLEAR RELATIVE COMPACTION TEST DATA

PROJECT NAME: _CEDAE. CAEZY. <,

PROJECT NO.: _F3$F2S
DATE: /®-C2-5&

TESTED BY: 54&/4_/'(—./:7\

TEST NUMBER / Z -3 & &

STATION 300 | 300 Foo DO

OFFSET /5*2) <p <P <
MODE & DEPTH | 2 * L - -
CMPACIN | s | st | s o
NUMBER OF s =
THICKNESS Ve “ lp’ g 0" X

IS (B2 | o | wes | pee

¥ | ¥ | 278 | 225 | 220

DRY(IL)EP)SITY I8 .6 o | gt

% MOISTURE 29./% | 370 $S¢% | 522

MAX.DRY-DENSITY| il I

STD.&1 MOD.L | £/ 70 — -
vostrt | 3269 — 11—
Gonpacnon | 75-24 1787 %\ 57.5% | 1036%
MATERIAL B3 | 5802 | B0 /D S (D,
DISCRIPTION 5@,,%%;7-_5&-@_6 SeD. C <D, <

STANDARD COUNT DENSITY GUAGE SERIAL NUMBER
DENSITY MOISTURE 72770
5257 e3ES
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NUCLEAR RELATIVE COMPACTION TEST DATA

PROJECT NAME:

ﬁ% CHE?H. TESTED BY: 55417“57

PROJECT NQ,: =5
DATE: /O -075%¢
TEST NUMBER g & v £
STATION Fo O s 2O SOl | SPO
OFFSET /ST 4 75 <D
MODE & DEPTH | ~ « & o7 4
WRIN | oy | st | o | s#
NUMBER OF
PASSES
mekness | /0 w" | ol | 1o hese
e | B | B Lo/ fo5e
"o | 2e9 | S8 | 7299 | sn.t
nmr( QEHSM 967 28] 20.7 =8
% MOISTURE | 3C..5% | 27./ % J732 | ;5; 7]
BRI g7 | — -
T D s R
LA (5709, | 7504] 7622 %07
MATERIAL SHAE> Sk iy C 5H7B. | 50078
DISCRIPTION | 505, < 5. seD. SET.
STANDARD COUNT DENSITY GUAGE SERIAL NUMBER
DENSITY MOISTURE /C 77
LFFT 0S73

3285
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PROJECT NAME:

NUCLEAR RELATIVE COMPACTION TEST DATA
COE_ A D).

westeo ov. A7

Eiggmy " OF 453 MASTURE R ECTI 7,4:@@ s oF -/
LAFT /3 /
TEST NUMBER Z /70 V4 /.
STATION SO | 300 L7 SO
OFFSET /50 | 5O 25 S50
MODE & DEPTH |~ % A s A
Emon | <# st/ | s | s#
NUMBER OF
PASSES
THIGKNESS /0 w“ 27 2 dewse
wenpenst | o005 1182 | ypeo| Y
MEE | g5 287 | 277 | 280
w5 | 725 | grs | 896 |90
wostre | 354 | 301 1332 [ 320
ey B 57,2 | =
MOSTURE | 220 —
SeEane | 747 |97/ | O 78
MATERIAL soLsér. SN IO Sk /25 Sx e
piscRPTON | sep. £ | semf| s e Bl "o
STANDARD COUNT DENSITY GUAGE SERIAL NUMBER
DENSITY MOISTURE /2720
5288 OS7¥

(7_)



</
INTERNATIONAL
1 TECHNCLOGY
CORPORATION

Z _ pate L2590 Subject /YL DEAS T L OCATIOAS Sheet No. of
hkd. BY Date ﬂ‘d : Proj_ No. 4?542—;

‘ T STAF’S
N BURRE B - . . L ! __‘_ [ Z-}vgd

lez#78

- 3+00

|- §r2s

- 5350

- $+75

YN,

- 4+25

- Gg+SO

=g+ 75

- S+00

- SHSY

—5+7%

s —_— — 4400

. S . : ' — 625

osZ

<27

o027

se/

s/

52/

oo/
L

W N
3 N W OFSET




INTERNATIONAL LI/
TECHNOLOGY
CORPORATION O

'l_éf_ =~ Date L-£3/ Subject il K. MCE. LN evr /L Sheet No. ! ot ’
' dB
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NUCLEAR RELATIVE COMPACTION TEST DATA

PROJECT NAMEz—ﬁ‘i’e AP, CD. TESTED BY: Wﬂ

S':(TJEFCT ;"3 :dg?‘é'b £ AL orS L fae;aﬂrz’o;/ Fizy%f& OoF % 567D
e/F7 B
TEST NUMBER /3 /Y /5 A
STATION F7, spo | oo | sTv
OFFSET /82 s 25 X2
MODE & DEPTH | /4 e | ¢ | 6"
“enoo | sH | SN SHA | 5
NUMBER OF
PASSES
THICKNESS 70" 2 0 /4122'58’

—
weroesy | 52| 145 1198 /)70

VSE | 29/ L 291 | S84 | 292

o8 | 703 | 741887 | 577

% MOISTURE 3. 1 1.0 35 /133 ¢C

[MAX.DRY DENSITY]
S Mop 92 2. — ] N

OPTIMUM —
MOISTURE 220 | — | ~—"T >

Swesenen | 72.9 | 748 | 70.2195.3

(777 S oLl FIF75Y Sl e/
MATERIAL ﬂ_ E £ 5 ), A

DISCRIPTION S = €D SEXY S,
STANDARD COUNT DENSITY GUAGE SERIAL NUMBER
DENSITY MOISTURE 17770
37892 05785
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NUCLEAR RELATIVE COMPACTION TEST DATA

PROJECT NAME: ?E%W/ . TESTED BY: é% ﬁﬁ 7
PROJECT NO.: , =
DATE: _A-/7-90 HASTEE o) FRCITR ~/F oD

TEST NUMBER /7 /8 /9 2.0
STATION sor L0 ST sCT
OFFSET /5D P 26" <
MODE & DEPTH s A 4 o )
cwraon |y | s | s | S
NUMBER OF
PASSES
THICKNESS VA “ 27 yZ2, v /O choser
RN | B | e | MEG | (24
"EEE | 9.4 i#o. oz 309 |32.7
DRY( ggp)sm gg & ﬁ? ©+2 5 27 (‘/0 : 5/
% MOISTURE 22 3721 3357 8529 $7-9%
B2 ooy J& 2| — 1T =
o | 22.09; >
Sonrrcton | 2.3 | 772 | 75/ | 95.7
TN e B—
STANDARD COUNT DENSITY GUAGE SERIAL NUMBER
DENSITY MOSTURE | /2770
5299 CSIE

(<))
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NUCLEAR RELATIVE COMPACTION TEST DATA

TESTED BY: J‘% 5 =

PROJECT NAME: _(olPAL Crretes £

W STACE CORReT Y10 FRETIE - [T /SE0D

PROJECT NO.: L
DATE: 4&&%27
/5Tl “
TEST NUMBER | 2/ 22 23 29
STATION SoL oo SO0 SO
OFFSET /S s vid <
MODE & DEPTH |/, ” 67 lo’ &6
CUATIN | s | s | s | s
NUMBER OF
PASSES
moess | 207 | 07| 07| 10 Todese
a2 A W2 AW YAV
MBTE L gL | 32-¢ | Z29.2 | 317
woas |g0.d | 788 | 900 | 577
% MOSTRE | §5.C | 36.3 | 3¢ ¥ | 5.7
T | e S M
S | 2oof—F ———>
Cncaene | 798| 7.2 |77 | 725/
%4 [¥ 20 2 A
T e 5 |50 oo 3| aem 13
STANDARD COUNT DENSITY GUAGE SERIAL NUMBER
DENSITY MOISTURE 12770
3285 | O0S7¢
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NUCLEAR RELATIVE COMPACTION TEST DATA
PROJECT NAME: %{Mm@ TESTED BY: gc%‘gr)

L
PROJECT NO.: ; STEH2E /2 o — ! G LSERD
TEST NUMBER | 2 & 2L 27 2 2,
STATION o e Yoo s
OFFSET Ve D 29 SO
MODE & DEPTH { /4 7 & &
I | o | 5 | s |
NUMBER OF
PASSES

THICKNESS 27 /2 727 70 phmser
e | e | pdE| w5 | >
e | g2 | 25 | 32 | 30
DRY DENSITY g4 -3 _2
% n:z;?una ;7/7 4 %%%}
MAXDRVDENSTY - & — T
| 322 - — =
e | 599l ¥ 9572 | 575

MATERIAL
DISCRIPTION M ~t— "

STANDARD COUNT DENSITY GUAGE SERIAL NUMBER

DENSITY MOISTURE /2270 REACA S S B FPRETERL. (SETD

5292 | 059/ | @
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= Datell -0 SubjectM/MML Sheet No. of
Chkd. By—_Date St 4 Proj. No. 435 425

4 . rr S‘M.é
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FPROCTOR TEST REFORT

),

90

85
.
a 80
= o
*
"
c
3 !
- 79 4
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78
&5
I2.9 3s I?.5 49 42,5 45 47.95
bater content, ¥
»Standard® Proctor, ASTM D &98, Method A
Elev~ Uscs Natural Specitic LL PI - "<
Derth Classification Moisture pravity No.4 [Ho.26
MH 44.7 ¥ =13 449

TEST RESULTS

MATERIAL DESCRIPTION

Optimum moisture = 37,3 ¥
Maximum dry densitu = ?77.4 pc¥

Brown silty clay
ws lime

Contractor: Lewis Miller Construction
Cedar Chemical Ponds

Project:

Location®: On site material

Project No.: ©1872.2

Date: Nov 20, 1999“

Remarks:

Technician: Doss

PROCTOR TEST REPORT

BEE & STRICKLAND, INC.

Figure HNo.
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NUCLEAR RELATIVE COMPACTION TEST DATA

PROJECT NAME: Wﬁ TESTED BY: /{ﬂ %—\

DATE: __ (274

PROJECT NO.: HOSTRE CoRETeTON ﬁm’?é /9 eseD

TEST NUMBER | 2.9 ¥, 35/ =

STATION Zpo0 o | 00 500

OFFSET VS Y/ sO -7 < s O

PP P4 A7
MODE & DEPTH ﬂ#_,ﬂ'é}-m#———féz)

COMPACTION

ME THOD < sy | <# S#

NUMBER OF
PASSES

e 4 P

THIGKNESS V7 “ V77 /0 A orse

O | o | % | fo2t | w22

SHE | 294 | 207 | 20 | 50°

ORY DENSITY g}l 263 | 992 292

xwosiwre | s/ 252727 Z%| 30 *

MAX.DRY.-DENSITY] . i
e 77 2 — 1T

OPTIMUM g

MOISTURE S/ |~ T—

et | s 9292 | 5872 57

MATERIAL Sotre?
DISCRIPTION | sem 2| — [

STANDARD COUNT DENSITY GUAGE SERIAL NUMBER
DENSITY MOISTURE 277
5300 I5E3 :
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Contractor: Lewis Miller Construction
Project: Cedar Chemical Ponds
Location:

On site material

Project No.: B8187.2

Date: Hov 20, 1990}

PROCTDR TEST REFDRT 625?7
50
8s
[T
a 80
= 0
+
ul
k7 .
: e, :
- 5 ]
.
= y
76
&5
32.9 35 I7.9 40 42.9 4% 47.5
later content, #
»standard® Proctor, ASTM D &98, Method A
Elev” Uscs Matural Specitic LL PI "> w<
Depth ClassiPication Moisture gravity No.4 (Ho.2t
MH 44.7 ¥ o5 44
TEST RESULTS MATER1AL DESCRIFTION
Optimum moisture = 3I72.3 % Brown silty clay
Maximum dry densitu = 77.4 pct w” lime

Remarks:

Technician: Doss

PROCTOR TEST REPORT

GEE & STRICKLAND, INC.

Figure Mo,
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PROJECT NAME:

NUCLEAR RELATIVE COMPACTION TEST DATA
LA Co.

TESTED BY: /544//

/L’—\

PROJECT NN - , NSTIRE Lol e 7 '7; ~17 vSEY)
DATE: __ B OG0 M5t #
TEST NUMBER £z | s¥ C | 3t
STATION oD <D c/ﬁ? <Y
OFFSET /50 LY~ 75 58
MODE & DEPTH 7 AN | e
ol A i I s
NUMBER OF
PASSES __
T4 . e I gy |
THICKNESS /07 |—— -1 - ~boese
- )a 7
WS | ot 15T | 47 | 120
QISTURE i )
MaBcr) 522 | 572 | 535 | 23~
DRY DENSITY i g -7 o
(PCF) g7r | g7t | 8= | 87",
% MOSTURE | A~ | &~ | $5~ g/ 3
mEae 72 | | =
ZE | s77p] =
G | 992 | 95¢ | JE |77
oiscmpnon | A A~} =
STANDARD COUNT DENSITY GUAGE SERIAL NUMBER
DENSITY MOISTURE 27 70
5ezo OSEC
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FROCTOR TEST REFORT
h
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a5 80
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o
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5 - 4
- 79 4
T
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&5 .

32.5 35 3I7.5 49 42.5 45 47.5
Water content, ¥
»sStandard® Proctor; ASTM D 498, Method A
Eleav~s uscs Matural Specitic LL PI F w <
Depth Classidication Moiature gravity No.4 |MHo.2€¢
MH 44,7 % 1] 44
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TEST RESULTS MATERIAL DESCRIPTION
Cptimum moisture = 3J7.3 # . Brown silty Cclay
Maximum dry density = 77.4 pc¥ w” lime

Corntractor: Lewis Miller Construction

FProject®: Cedar Chemical Ponds
On site material

Remarks:

ITechnician: Doss

Location:

Project MNo.: B187.2
PROCTOR TEST REFORT
GEE & STRICKLAND,

INC.

fFigure MNo.
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Water content, X
“Standard’ Proctor, ASTM D 698, Method A
Elevs UScCs Natural Specitic LL PI "o ® <
Depth Classification Moisture gravity No.4 |No,2e
MH 44.7 % 55 44
TEST RESULTS MATERIAL DESCRIPTION
Optimum moisture = 3I7.3 2 - ‘ Brown sSilty clay
Maximum dry density = 77.4 pc+ w” lime
| Contractor: Lewis Miller Construction Remarks:

Project: Cedar Chemical Ponds
Location: On site material

Project No.: 0187.2 Date: Nov 20, 1990;
PROCTOR TEST REPORT '
GEE & STRICKLAND, INC.
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Water content, s
»Standard® Proctory ASTM D &£98, Method A
Elev”s Uuscs Natural Spoci+ic. LL PI noo "w <
Depth Classidtication Meisture gravity MHo.4 |No,29
MH 32.1 # 58 13

TEST RESULTS

MATERIAL DESCRIPTION

Optimum moisture = JF2.3 ¥
Maximum dry density = 82.7 pc¥

T
! Comtractor: Miller Construction

Cedar Chemical Waste Fond

Froject?
Location: On site material

Project No.: 9181.5 Date: July 12,

—_—

Brown $ilt w” chemicxls

Remarks:

Techmiciam: Dozs

1294

PROCTOR TEST REPORT

GEE & STRICKLAMD, IMC.

Figure No.
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kater content, X
»standar d¥ Procktor, RETM D 458, Method A
Elev” uscs MNatural Specific LL Pl "> n<
Derpth Classification Moisture gravity No.4 [Ne.2et
MH 2.1 % b=1%] 13
TEST RESULTS MATERIAL DESCRIPTION
Optimum molisture = 32,3 ¥ Brown silt w” chemicals
Maximum dry density = 82.7 pc+
Contracter: Miller Construction Remarks:

Project: Cedar Chemical Waste Pond Technician: Doss

Location: On site material

Project Ho.: 9181.5 Date: J.ulg 12, 19903
PROCTOR TEST REPORT e |
GEE % STRICKLQHD, IMC. Figure HNo.




NUCLEAR RELATIVE COMPACTION TEST DATA
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later content, =&
*Standard” Proctor, ASTM D 498, Method A
Elev” LUsScs MNatural Speciftic LL PI no> w <
Depth Classification Moisture gravity HNo.4 |No.2e¢
MH 2.1 % Se 13
TEST RESULTS MATERIAL DESCRIPTION
Optimum molisture = 32.3 ¥ Brown silt w” chemicals
Maximum dry density = 82.7 pct

Contractor: Miller Construction Remarks:
Project: Cedar Chemical Waste Pond Technician! Dos=
Location: On site material

Project No.: @191.5 Date: July 12, 1291

PROCTOR TEST REPORT
GEE & STRICKLAND,

INC.

Figure Ho.
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Water content, X
"Standard” Procter; ASTM D 498, Method A
Elew” UsSCs Hatural Specific LL PI F P 4
Depth Classification Moisture gravity No. 4 [No, 20¢
MH 32.1 # =17 13
TEST RESULTS MATERIAL DESCRIPTION
Optimum moisture = 32.3 ¥ ' Brown silt w” chemicals
Maximum dry density = 82.7 pct
m
Remarks:

Contractor: Miller Construction
Project: Cedar Chemical Waste Pond Technicians: Doss

Location: On site material

Project No.: 9101.5 Date: July 12, 1991
PROCTOR TEST REPORT
GEE 2. STRICKLQND, INC. Figure Ho.
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Water content, ¥
*standard’ Proctor, ASTM D 498, Method A
Elev” UsSCsS Matural Specific LL Pl "o n <
Depth Classification Moisture gravity No.4 |No, 209¢
mH 32.1 % Sa 13
TEST RESULTS MATERIAL DESCRIPTION

Optimum moisture = 32.3 ¥
Maximum dry density = 82.7 pct

Brown silt w/ chemicals

Contractor: Miller Construction
FProject?: Cedar Chemical Waste Pond
Location: On site material

Project No.: 9101.5 Date: July 12, 19%]

PROCTOR TEST REPORT
GEE % STRICKLAND,

INC.

Remarks:

Technician:

Figure No.

Doss
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PROJECT NAME: DML Ot Lo TESTED BY: 7 ____
PROJECT NO.: I 2 16 ~¥3 sl C&ﬁffé(f/o,d
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PROCTOR TEST REPORT (52"

5

*0

pct

a3

806

Dry density,
¥

P53

® -
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“Standard” Proctor, ASTM D 498, Method A

I2.5 3s 37.5 40 42.5
Hater content, X

Elev~- uUscs Natural sPtc1¢ic. LL PI F 4 "<
Depth Classidication Moisture gravity No.4 [No. 28t
MH 2.1 2 Sa 13

TEST RESULTS MATERIAL DESCRIPTION

Optimum moisture = 3I2.3 X Brown silt w” chemicals
Maximum dry density = 82.7 pct

Contractor? Miller Construction Remarks:

Project: Cedar Chemical Waste Pond Technician: Doss

Location: On =ite material

Project No.: ©9101.5 Date: July 12, 1991

. PROCTOR TEST REPORT

GEE & STRICKLQHD; INC. Figure HNo.
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Mater content,
*Standard¥ Proctor, ASTM I 498, Method A
Elev~ UsScs MNatural Specific LL PI "> Y
Depth Classiftication Moisture gravity MNo.4 Mo, 20t
MH 32.1 % 58 13
TEST RESULTS MATERIAL DESCRIPTION
Dptimum moisture =» 32.3 ¥ Brown silt w” chemicals
Maximum dry demsity = 292.7 pct

Remarks:

Contractor: Miller Construction
Project: Cedar Chemical Waste Pond Technician: Doss

Location: On site material

Project No.: 91081.5 Date: July 12, 199}
PROCTOR TEST REPORT
GEE 2 STRICKLAND,

INC.

Figure HMHo.
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bater content, #
*Standard” Proctor, ASTM D 498, Method A
| Elev~ UsScs Natural Specidic LL P1 wo> "<
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M I2.1 % 56 13
TEST RESULTS ' MATERIAL DESCRIPTION
Optimum moisture = 32,3 % Brown silt w/ chemicals
Maximum dry density = 82.7 pct
e ———
Contractor: Miller Construction Remarks:
Project?: Cedar Chemical Kaste Pond Technician: Dos=

Location: On site material

Project No.: 9101.5 Date: July 12, 195}
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bater content, #
“Standard® Proctor,; ASTM D &£98, HMethod A
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Depth Classification Moisture gravity Ho.4 [Ho, 20¢
M 32.1 # =1 13
TEST RESULTS MATERIAL DESCRIPTION
Optimum moisture = 32.3 ¥ Prown silt wrs chemicals
Maxinum dry density = 82.7 pct
M

Contractor: Miller Construction Remarks:
Project: Cedar Chemical Waste Pond Technician: Doss
Location: On site material

Project No.: 8181.5 Date: July 12, 199
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Project: Cedar Chemical Waste Pond
Location: On site material

Project No.: 8181.5

Date: July 12, 199

PROCTOR TEST REPORT &S/
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Elsvr uscs Natural SpeciPic LL Pl “ 7 “n <
Depth Classidtication Moisture gravity HNo.4 |No.2Qc¢
MH 2.1 % 58 13
TEST RESULTS MATERIAL DESCRIPTION
Optimum moisture = 32.3 ¥ Brown silt w” chemicals
Maximum dry density = 82.7 pct
k’r—:ﬂ—mi =
Cantractor® Miller Construction Remarks:

Technician: Dos=s
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PROCTOR TEST REPORT
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Water content, ¥
*Standard® FProctor, ASTM D 498, Method A
Elsv” uscs Natural Specific LL PI %> n<
Depth Classification Moisture gravity No.4 (MNo.20Q
MH 2.1 % 50 13
TEST RESULTS MATERIAL DESCRIPTION
Optimum moisture = 32,3 % Brown $ilt w” chemicals
Maximum dry density = 82.7 pct
Contractor: Miller Construction Remarks:
Project: Cedar Chemical Maste Pond Technician: Doss
Location: On site material
Project MNo.: 8191.,5 Date: July 12, 1791
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Water content, ¥
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MH 32.1 %

Se 13

TEST RESULTS

MATERIAL DESCRIPTION

Optimum moisture = 2.3
Maximum dry density = 82.7 pct

Brown silt w” chemicals

Contractor: Miller Construction

Project: Cedar Chemical Haste Pond
Location: On site material

Remarks:

Technician: Dozs

Project Ne.: 2181.5 Date: July 12, 199)

" PROCTOR TEST REPORT
. GEE & STRICKLAND, IMC.

Figure No.
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TEST RESULTS HMATERIAL DESCRIPTION
Optimum moisture = 32,3 % Brown silt wr chemicals
Maximum dry density = 82.7 pcf

Contractor:
Project:

Location:?

Project No.:

Miller Construction
Cedar Chemical kWaste Pond
On site material

0101.5

Date: July 12, 199}

GEE & STRICKLAND, INC.

PROCTOR TEST REPORT
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TEST RESULTS

MATERIAL DESCRIPTION

Optimum moisture = JI2.3 X
Maximum dry density = 82.7 pc

Brown silt w” chemicals

Contractor: Miller Construction

Project: Cedar Chemical Waste Pond

Location: On site material

Project No.: 9191.5

Date: July 12,

F

Remarks:

Technician: Doss
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PROCTOR TEST REPORT

GEE & STRICKLAND, INC.

Figure HNo.
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Water content, #
*Standard” Proctor,; ASTM D £98, Method A
Elevr uscs Natural Specific LL Pl “ D “ <
Depth Classification Moisture gravity Ho.4 |Mo. 200
MH 32.1 2 1%) 13
TEST RESULTS MATERIAL DESCRIPTION
Optimum moisture = 32,3 % Brown silt w/ chemicals
Maximum dry densitu = 82.7 pcd
‘Contractor: Miller Construction Renarks:
Project: Cedar Chemical MWaste Pond Technician! Doss
Location: On site material
Project No.: D0181.5 Date: July 12, 1993
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NUCLEAR RELATIVE COMPACTION TEST DATA
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NUCLEAR RELATIVE COMPACTION TEST DATA

PROJECT NAME: AR criend. . TESTED BY: /50%, E‘-ﬂ
paTe: | E-77 e S /
TESTNMBER | 2-/ | -2 | £-3 ¥ 1 BS | pc | 372 | 22 |os | pre
STATION s | fo | frr0 | pro | 0 | Zwe | Zro | zrad | 2o | Zroo
oSt {35 15/ Ze |20 | /S 1 s¢ | 57 |25 | zo | /5
MODE &DEPTH | <~ | [ T T Y [———— o é
ey | <prepps| oed | powegrd ——|— ] —f—=_
NUMBER OF
PASSES
UFT _ A D .
THICKNESS 5 T e— —
/
"G | 677 | 22 | w2? | o> | w2 | s | 1052 | a0 | Lok i
"B Nzt | 2 | 268 | 252 | 252 | 22 2| p5% | 272 | 252
DRY DENSITY < =, 7 7 2 O+ | o222 2% ) [
e | g0+ | 202 | 572 | 42 | % V7 22| 35 Y
% MOISTURE | £ &+ 2L [ z28% [ 20%F | Z9% E¥4 >t ZoE (292 1 5%
MAX.OR¥ DENSITY g _ —_— ) - ———
STD.C ML) BF — —
EME | of | = | T | i
1 Z 2] &
cwrienn | 70" | 70~ | 98 | 79| 6T | 777 | 525 | 955 [ 9.7 [ 57
oisCRRtion | p77 F 00 Bodr— sdves |— [T "
STANDARD COUNT DENSITY GUAGE SERIAL NUMBER
DENSITY MOISTURE 455 ‘
pAl-14 23509 . |
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o N e il

westwmeer | 247 L e | prz | sl | ny B | B-/72 | B8 -5 | B-2o

STATION v | v | o | zton | 370 o| Srvo | Y| drve| oo | oo

OFFSET Sz | 3/ | 25 20 (o 1/ | 35 | 30 | 29 Zo

MODE & DEPTH = e D -

COMPACTION iy - — ez
METHOD SHERES| oI Aoes o3 |—0— |- S [y I N -
NUMBER OF
PASSES
LFT LA —— — e L E——
THICKNESS 5 —

e (| 068 | 32 | 2 | woZ | 155 | 7] 252 5| jpd®

B | 272 | 252 | 2¢L | 2c8 [547 | 292 | 247 | 22€ | 742

2%
DRY, DENSITY 7;-_2; f&i 53% EfZ Z‘B’ﬁ g?[j go% gz Z;-i 232
7=

X MOISTURE SFZ | 225 | &)= 3 /= 272 1 297 [ BZF [ 3/ [ g/ 3
IMAX.DRY DENSITY Z?’Z““ — I P D A—— 1=

ST0.C2 MOD.C 1
OPTIMUM 27_% - 1T . —

MOISTURE o
bamicion_| I2E | 90F| 555 | T7F| G047 | F52 |07 | 577 557 |52
oiScRPtion | gt Joecsn ey Bara . slies

STANDARD COUNT DENSITY GUAGE_EERIAL NUMBER
DENSITY MOISTURE el 7
25/ 577
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NUCLEAR RELATIVE COMPACTION TEST DATA

CEDAR. _Cffera. 0> .
I

o/ A
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owm | 272 |- . : _
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TECHNOLOGY
CORPORATION

PROJECT NAME:

NUCLEAR RELATIVE COMPACTION TEST DATA

| % MY Cr7ev1. EO.

westen ov. AL

R -5 &5
gﬁ(T)éJFCT NO e e Il L. Ctl. =S /—"7
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OFFSET (5 | 30| s | /30 | /55 | s30| A4S | /30| 145 | /30
MODE & DEPTH | & 7 —_— >
CVetion | <t Feodl ferderel - —
NUMBER OF )
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PROJECT NAME:

NUCLEAR RELATIVE COMPACTION TEST DATA

CERNR_. ey Le.

PRz

TESTED BY: ;
FROECT No.: ;%7 HE Cop . ~$ Lse)f
wsTweR | B-98"| A | g | BeE ]| B 550 /357 | /352 /2-5°3| /3-
STATION # | sro0 | Zavo oo | 2rool Zrov| 2roo| oo | /o] Zro
OFFSET /S0 7 ' /a;%' we | _sf0¥ 07| o L0¥ | | o
MODE & DEPTH {?_'i— L : —
MmO | Syt S | orasp. ~— =
NUMBER OF
PASSES
THICKNESS A = - — - i m—
it Ml V7 2l W2 e W2l W AW e W WA W e a W AN
s | o532 2| 277 | 287 | 2P| 257 [ 292 | 22& | 272
DRY DENSITY | &, .8 4 i i Lo o 5 o2 | e/ T
G) 03 S| B3L| 52 %g : Ci | G5 | 55| 56
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PROJECT NAME: W- L. . TESTED BY: —-ééi&\
PROJECT NO.: il -
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PROJECT NAME: & 2 s, O, TESTED BY: ‘4@\
PROJECT NO.: 51l —
DATE: S~ Zpw-9/ A< ;
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p Speoirty Bid s,

TESTNMBER | B-6 Z | 73
STATION 20 ZF00
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MODE & OEPTH | s =2 "] 7 *7
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eS| 7 | 7

¥ o
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[~
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NUCLEAR RELATIVE COMPACTION TEST DATA

PROJECT NAME: A ofen. &5
PROJECT NO.:
DATE: T-2L~9

TESfED BY: 40% ﬁ—-

WC Lomee ~S C5EP.

estnnser | B4 T A4S B-ad| L7
STATION w80 | 20| ool Hroo
OFFSET &g 355 | o O
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RS | o —F— | _—=F
mbbess |l |70p | Skt 5557
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T —
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NUCLEAR RELATIVE COMPACTION TEST DATA

PROJECT NAME: _%é‘(-_ orfe. . TESTED BY: /;4%6 Y

PROJECT NO.;

&3¢ a.
DATE: 2= 27%7 M C Cye -5 oséy’

st e [ 52T B47 | 220 507

STATION ZFrD 0 | oroe | oo

OFFSET 20 ° 20’ S0 //g’

MODE & DEPTH | /2 L ——— -
COMPACTION
METHOD yer7s | mopgv A'—S'LC@"— =t
NUMBER OF
PASSES

THICKNESS X | 20 “1 an o

O | w7 i | s o F

"B | 2 |22 |22 | 222

DRY DENSITY £ 5—.‘# /L 7/3—
(PCF) jZ z
% MOISTURE }?I 30 5?03{' _g;}_ &

[MAX.DRY DENSITY 3
S10.C24 MoD.E 57"‘,'
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MOISTURE 275{" ——
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NUCLEAR RELATIVE COMPACTION TEST DATA
JESTED BY: _ﬂ 72/0-\

PROJECT NAME: B e, 5.
PROJECT NO.:
—82-7

il € Coeg —"—5‘%-

DATE:
TESTNUMBER | -7 | 278
STATION ¥25 | 728
OFFSET s £33
MODE & DEPTH | /2. 471 72 %~
eon | SppepPs AoV jdece?
NUMBER OF |
~ PASSES —
nckness K R e
GG | 07|
MOISTURE ZZ/;" Z;fi
T | g7 | G5 |
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NUCLEAR RELATIVE COMPACTION TEST DATA

PROJECT NAMEW/(&Q .
PROJECT NO.:

ﬁSED BY: // E"’

Z - £ /IS
DATE: )7 AV iAL V4 L5€0 ~5 M
TEST NUMBER ;4!//5__ / A/é’ 2 | a-3
STATION /0 | oo | frUO
OFFSET /8 /5 /5
MODE & DEPTH 0" —_—
R | s 1y
NUMBER OF ] [
PASSES < -

THICKNESS /0 1 =
e | | po* | 120

T | o5t | ot | o5t
O | g | p/7 | 87
% MOISTURE 29 E | S0% | Z5
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Guecnon | b2 | 95L | 7=
Y e L

STANDARD COUNT DENSITY GUAGE SERIAL NUMBER
DENSITY MOISTURE —4 B9
AL 2AY714

@



2\

52
TS2ASEL ON 'l
8180~——Ag ‘P30

/ 107/ ONWeys
1slq
ns \%&h ajeq 3
7=z — g ‘e

® O
@ E



76¢)

d
-

o
Y

£y

E




INTERNATIONAL
TECHNOLOGY
CORPORATION

- NUCLEAR RELATIVE COMPACTION TEST DATA
PROJECT NAME: ‘—%—LL TESTED BY: MF
gﬁ%JECT NO: — =227 (S-S~ ptl awﬁaﬂ

TEST NUMBER 4 a-4f 4_/5:’
STATION 7o /Y0

OFFSET (5 /&

MODE & DEPTH 70

—
CNERo | uan fpgr e

N ey s —
THICKNESS /A

el V2 W
HE | 27t | 257

ORY ( gggsm J‘:{'&’, - 6 P
% MOISTURE 22 z;‘ -4

MAX.DRY DENSITY §
Do u&'ﬂ'.i:::l 57—Z —
OPTIMUM
MOISTURE __27..‘-/ | I
% RELATIVE 7
Comracnon | S~ v 7 il
MATERIAL
DISCRIPTION | A7 S, ﬂ/ﬁéﬁ‘? Brlpd~ Spred _ (\
)
STANDARD COUNT DENSITY GUAGE SERIAL NUMBER ~
DENSITY MOISTURE %53
| 22¥ | oz
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NUCLEAR RELATIVE COMPACTION TEST DATA

gggj&g quSME: I o, <D, TESTED BY: &% -
DATE: _F-Z ML.E 7
TEST NUMBER | -/ 2 | -3 Qe/ s |l ace | 77 ¢8| &5 AL
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DATE: -t
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CEDAR CHEMICAL CORPORATION

24th Floor » 5100 Poplar Avenne + Memphis, TN 38137 » 901-685-5348

REPLY TO: PO.BOX 221003 -
VICESBURG, MS 39182

MAR 31 1992 T

Mr. Glen R. Landry, P.E.
Project Manager

International Technology Corp.
8687 United Plaza Blvd.
Building 9, Suite 103

Baton Rouge, LA 70809

March 30, 1992

Subject: Construction Status Report -
Closure/Retrofit of Surface Impoundment =
Cedar Chemical Corporation

Dear My. Landry:

Enclosed are results of sampling and analysis of the Cedar
Chemical Pond bottom at various locations and times.  Ponds
A, B and £ were sampled_ and analyzed for dinoseb, toxaphene,
total arseniec, methyl parathion, bladex and atrazine as was
requested by the Mississippi Bureau of Pollution Control.
Analyses were performed on the sediment for both total
c¢onstituent and constiuent in the leachate from the EP
toxiecity procedure in SW-846. Sampling loc¢ations are shown:
on the outline maps of each unit. ' o
Additionally, Cedar was requested by the MSDEQ to analyze
the sediments in Ponds B and C using the TCLP for toxicity.
Results of those analyses are included in the report -
prepared by Woodward-Clyde.

~ Sincerely, wiv o

Wil W

STB: pe Steven T. Bogwekl
| Dir. of Env’:-Affairs .
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TeET PITS
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. Quality Assurance Certificate

RAILCAR 1 PLCAL2521 MANF. DATE : 0970471991
MATERIAL : HDPE 040 MIL PROJECT NAME : CEDAR CHEMICAL CORP
BATCH # : 0904M1 MR NUMBER @ 7055-01 PROJECT # : T056-01
ROLL #® 1 Q2012647 LOCATION T MEMPHIS ™ 001
TESTING TYPICAL  TEST ASTM
. TEST PARAMETER FREQUENCY SPECIFICATICNS RESULTS METHOD
-l -ETSSSPEPPEPRESTE 2 eeessssesddFEEm assawew LR L LR 2 J PHassaese 2 SoBREeSsSSDDDS
Average Thickness (mils) PER ROLL S& to &6 62 0,_1593
i Carbon Slack (¢.5] 1/SHIFT 2.0 to 3.0 2.4 b 1503
i tarbon SBlack Dispersion 1/SKIFT A-1/A-2/8-1 A1 D 3015
Melt Index {g/10 mind  1/SHIFT 0.30 max 9.12 D i1233 ¢
“pensity (s/ca3)  1/SHIFT 0.940 min 0.546 0 1505 A
Tensile Properties:
71.5. Yield (pei) N0 ROLL 2333 min 2687 D 438
T.8. Break (psh) 280 oML 4000 min 4458 Type IV
Elong. Yield X 200 ROLL 13 min 13 2 ipm
. Elong. Break 2 29D ROLL 700 min 78
Tear Resistance (lbs)- 26D ROLL 45 nin 52 D 100&,Die C
Puncture Resistance (lbs) 2§D ROLL 80 min 93 FTMS 107,Method 2065

T

/Schaefer
tad Manager
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LUNG

Quslity Assurance Certificate

P T L L L LT T

097167 191

RAILCAR = CHVXS90452 MANF. DATE :
MATERIAL : HDPE 040 NIL PROJECT NAME : CEDAR CHEMICAL CORP
BATCH # : 09160 MR MUMSER t 7056-01 PROJECT ¥ : 70556-01
ROLL # @ 02012884 - LOCATION : MENPHIS ™ 0
TESTING TYPICAL TEST ASTN
i TEST PARAMETER FREQUENCY  SPECIFICATIONS RESULTS METHOD
................................... 4msmeee eecsccs eedeiennaeo.
Average Thickness (mils) PER ROLL 54 to &8 &1 D 1593
Carbon Black {x) 1/SHIFY 2.0 to 3.0 2.3 0 1503
Carbon 8lack Dispersion 1/SHIFT A-1/A-2/8-1 A-2 D 3015
Helt Index {g/10 min) T/SHIFT 0.30 max 6.13 01238 E
Density (9/cn3) 1/SHLET 0.0 min 0.945 D 1505 A
Tensile Properties:
T.5. Vield {pei) 2ND ROLL 2313 min 2638 D 438
7.5, Break {psi) 2ND ROLL 4000 min 927 - Type [V
Elong. Yield % 2ND ROLL 13 nin 16 2 ipm
Elong. Break % 2ND ROLL 700 min 87
Tear Registance (lbs) ZND ROLL 45 min 53 0 1004,Die C
functure Resistance (lbs) 28D ROLL 80 min 99 FTHS 101 ,Method 2045

CERTIFIED B¥:
4

(

RiJ. Schaefer
Lab Manager




;::t_‘\:.! 1y !1 ‘.
Cundle

Quality Control Certificate

------ L T T T

RAILCAR : ACFX546339 MANF., DATE : 0971871901
MATERIAL : HDPE 050 MIL PROJECT NAME : CEDAR CHEMICAL CORP
BATCH # : 091891 MR NUMBER s 7056-01 PROJECT # : 7054-01
ROLL # : 02012930 LOCATION 1 MEMPHIS © TN O01
TESTING TYPICAL TEST ASTH
' TEST PARAMETER FREQUENCY SPECIFICATIONS RESILTS METHOD
Average Thickness (mils)  PER ROLL 54 to 66 &0 0 1593
Carbon Slack (x) 175u1§7 2.0 to 3.0 2.4 '] 1403
Carbon Black Dispersion V/SHIFY A-1/A-2/B-1 A-1 D 3015
Helt Index {g/10 min) 1/SHLET 3.30 max 0.19 D 1238 E
Oensity {g/cm3) 1/SHIFT 0.940 min Q.94 D 1505 A
Tensile Properties:
T.5. Yield {psi) 260 RGLL 2333 ain 2646 D 538
T.S. Break {pai) ENC ROLL 4000 ain 514 Type 1V
Elong. Yield x ZND ROLL 13 ain 15 2 ipm
Elong. Break % 2ND ROLL 700 min e
Tear Resistance (lbs) 2ND ROLL 45 min 56 D 1004,0ie C
Puncture Resistance {(lbs) 2HD ROLL 280 min o0 FIMS 101,Methed 2065

CERTIFLED BY;
P .




RAILCAR : ACFX&A339
MATERIAL : HOPE 080 MIL
BATCH # : 91991
ROLL #  : 02012933
) " TESTING
TEST PARAMETER FREGUENCY

Average Thickness {(mils) PER ROLL
Carbon Black x) 1/SHIFT

Carbon Black Dispersion 1/SHIFY

Melt Index (9/10 min}  1/SHIFT

Density . (gfcod) $/SHIFT

Tensile Properties:

7.5. Yield (pai) ZND ROLL
T.5. Break {pai) 28D ROLL
Elong. Yield 4 240 ROLL
Elong. Break x KD ROLL
Tear Resistance (lbs) 28D ROLL

Puncturs Resistance {lbs) N0 ROLL

CERTIFIEYBY:

MANF. DATE : 097197191
PROJECT NAME : CEDAR CHEMICAL CCRP
NR NUMBER t 7056-01 PROJECT # : 7054-0%
LOCAT {1 ON 1 MENPHIS ™ 001
TYPICAL FEST ASTM

SPECIFICATIONS RESULTS HETHOD

54 to 6& 50 D 1593

2.0 to 3.0 2.4 D 1503

A-1/A-2/8~1 A-1 D 3015

0.30 max 0.15 b 1238 €

9.940 ain C.947 0 1505 A

2333 nin 24569 D 438

4000 min 4957 Type IV

13 ain 15 2 ipm

700 min B854

43 main &3 b 1004,Die C

80 min % FTNS 101, Method 2065



. Gundle
@

RAILCAR : UCFX-560226
MATERIAL 1 WOPE 060 MIL
BATCH # : 041891

ROLL # @ 05009644

TEST PARAMETER

sSssEmnsmsantes

Aversge Thickness (ufls)

Carbon Black - {X)
Carbon Black Dispersion

Melt Inclex = (g/%0 min)

Density (g/cn3)
Tenaile Proparties:

T.5. Yield {pet)
T.5. Break {psi)

Elong. Yield z
Etong. Sresk |

Tear Resistance (lbs)

Puncturs Resistance (1be)

CERTIFIED BY:

oual ity Control Certificate

TESsEmssARNTEsIsSACe LGRS

MANF, DATE : 05/18/1991

PROJECT NAME : VICXBURG CHENICAL

MR MUKBER 3 J097-03 PROJECT # : 4004

LOCATION 3 VICKSSURG s
- TESTING .- - TYPICAL. TEST.. -— ASTR ..

FREQUENCY SPECIFICATIONS RESULTS METHCO

Ak rASEAAANEn FessESesTe= - s sssemwae -

PER ROLL 54 to &6 & pTIS93
SHIFT 2.0 t0 3.0 2.2 0 1503
1/SHIFT AY/A-2m-1 A D 3018
A/SHIFT 0.30 max 0.4 DI123BE
1/SKIFT 0.540 min 0.948 D 1505 A
40 ROLL - 2300 min M3 p &3
ZND ROLL 4000 min 3050 Type IV
240 ROLL 13 min 1 2 ipm
28D ROLL 700 ain 853
2% ROLL &S min 55 D 1004,Dfe €
28D ROLL 80 min " FTHS 101 ,Method 2065




. Gundle

Quality Assurance Certificate

RAILCAR
MATEREAL
BATCH #
ROLL #

T
3

Average Thickness (mils) -

Carbon Black )

Carbon Black bBispersion

Malt Index (9710 ain)
Density (9/cn3)
Tersile Properties:

T.5. Yistd (psi)
7.5. Broak (psi)

Elong. Yield X
Elong. Bresk x

Taar Resistance (lba)

pPuncture Resistance {(ibs)

CERTIFIED BY:

YESTING

FREQUENCY
1/SLFT
1/SHIFT
1/SHIFT
1/SHIFY
240 ROLL
290 ROLL
20 ROLL
20 ROLL
200 ROLL

290 ROLL

MANF. DATE @ 0671871991

PROJECT MAME : VICKBURG CHEMICAL
MR NUMBER : 3397-03 PROJECT # : %004
LOCAT ION t VICKSBURG NS
TYPECAL TEST ASTH

SPECIFICATIONS RESLTS METHOD

56 to 656 . &5 b 1593

2.0 to 3.0 2.2 0 1503

A~1/A-2/8-1 A-% D 3018

0.30 max 0.14 D I3EE

0.940 win 0.948 0 1505 a

2300 min 2843 D 538

4000 min 5060 Type 1V

13 min 16 2 ipm

700 min 863

45 oin - 5% 0 1004,Die C

80 min N FTHS 101, ,Mathod 2065



. Gundle

RAILCAR 3 RAIX-60736
MATERIAL : HOPE 050 MIL
BATCE # 3 061901

ROLL #  : 05009653

Average Thickress (mils)
Corbon Black ~  (X)

Carbon Black Oispersion

Melt Indax {g/10 min)
Danafty (a/cnd3)
Tensile Properties:

1.8, Yield (pei)
T.S. Break {psi)

Elong. Yield %
Elong. Break %

Tear Resistance (lbs)

Puncture Resistance (lbs)

CERTIFIED BY:

Quality Control Certificate

SEmsastdtivccndanebiB ISR ABEN

MANF. DATE 1 0671971991
PROJECT NAME 1 VICKBURG CHEMICAL

NR NUMBER s 3097-03 PROJECT # : HOO4
LOCATIOM 1 VICKSBURG NS
TESTING TYPICAL TEST ASTN
FREQUENCY  SPECIFICATIONS RESULTY NETHOD
--f..-........ .. Ll L L L . _-. *..‘-.---.-“--
PER ROLL 56 to 66 59 " p153
1/5HIFT 2.0 to 3.0 2.1 D 1603
1/SRIFT A-17A-2/8-1 A2 o 3015
1/SHIFT 0.30 max 0.14 p 1238 E
1/SHIFY 0.9%0 min 0.948 D 1505 A
28D ROLL 2300 min 2600 o 633
2ND ROLL 4000 min 4552 Type IV
280 ROLL 1% min 15 2 ipm
2M0 ROLL 700 »in 825
Z2N0 ROLL 4% min (A ] D 1004, Die C
2ND ROLL 80 min 102 FTNS 101 ,Method 20565




. , 8/
. Gundle

Quality Control Cartificate

RAIX-60738 MAMF. DATE : 0671971991

RAILCAR :

MATERIAL : HOPE D60 MIL PROJECT MAME : VICKBURG CHEMICAL

BATCH 3 : 051991 MR NUNBER : 3397-03 PROJECT # : HOOA

ROLL # : 05009845 LOCAT I 0OM : VICKSBURG n3
TESTING TYPICAL TEST ASTH

TESY PARAMETER FREQUENCY SPECIFICATIONS RESULTS METHOD -

asssvecsssncan cecseceesersans  sesmmanosameas waaeaes

Average Thickness (mils)  PER ROLL 54 to 66 s 01598

Carbon Black (4] 1/SHIFT 2.0t 3.0 25 D 1803

Carbon Black Dispersfon 1/SHIFT A-T/A-2/8-1 A2 o 3015

Melt Index {g/10 min) Y/SHIFT 0.30 max 0.4 01233 €

Oeraity (g/femd) T/SHIFT - 0.9%0 win © 0T D 1505 A

Yersile Properties:

7.5. Yietd {psi) 28D ROLL 2300 min 27T&4 D 638

T.%. Bresk ({7 1}] 2ND ROLL 4000 min 4778 Type 1V

Elong. Yield x 28D ROLL 13 min 15 2im

Elong. Break X 210 ROLL 700 min 825

Tear Resistance (lbs) 2% ROLL 45 min & D 1004,Die C

pPuncture Resistance (1lbs) Z2ND ROLL 30 »in 100 FTHS 101, Rethod 2065

CERTIFIED BY: "

Lab Manager



. Gundle

?.‘i% :

' mrm Thickness (aits)

Quatity Assurance Certificate

---------- AEsssssceemsnsennEs

RAIN-S0736
HOPE D60 MIL
051971

RAILCAR
MATERIAL
BATCH #
ROLL #

" o o e

TEST PARAMETER

Carban Slack %)

Carbon Black Dispersion

Malt Index (/10 min)
Pensity . (glcm3)
icmllo Properties:

7.5. Tield (pal)
T.3. Break {pat)

Elong. Yield 3
Elong. Break - } 3

Tear Resistance (lbs)

Puncture Resistance {lbs)

CERTIFIED BY:

TESTING
. FREQUENCY

PER ROLL
1/SHLFT
1/SULFT
1/SHIFT
1/SHIFY
24D ROLL
2ND ROLL
2ND ROLL
20 ROLL
21 ROLL

280 ROLL

MANF, DATE : D8/19/1991

PROJECT MAME : VICKBURG CHEMICAL

MR MUMBER : 3597-03 PROJECT # : HOOL
3 VICKSBURG s

LOCAT (Ol

TYPICAL
S4 to 66 -
2.0 to 3.0
A-V/A-2/8-%
0.30 max
0.940 min
2300 nin
4000 min
13 ain
700 min
4% min

TEST
SPECIFICATIONS RESULTS

snssvas

Y

2.1

A-2

0.4

0.943

2764
4718
15
&1

ASTM
METHOD

wmesTm T
o 1593

D 1503

D 3015

D 1238 E

D 1505 A

D 433

Type IV

2 ipm

O 1004,Die C

FINS 101,Mathod 2065



Gundle

Quality Control Certificate

sasesvisewdinnn rmusssranee Yy

RAILCAR : UCFX-60226
MATERIAL : HOPE 040 mIL
BATCH # : 061991

ROLL # : 05000649
TEST PARAMETER

Average mielmu_s {mils)

Carbon Black

%

Carbon Biack Dispersion

Meit Index (g/10 miny

Density (g/cn3)
Tensite Properties:

7.5. Yield (psil)
1.§. Sreak (psiy
Elong. Yield 3
Elong. Break 3

Tear Resizstance (lba)

Puncture Resistance {lbs)

CERTIFIED BY:

J. Schaefer
Lab Manager

TESTING
FREQUENCY

PER ROLL
*asmist
1/SHIFY
1/5H1FT
1/SNIET
280 ROLL
20 ROLL
20 ROLL
200 ROLL

ZND ROLL

2§D ROLL

MANF. DATE : 04/19/79901
PROJECT NAME : VICKBURG CREMICAL
MR NUMBER 1 3897-03 FPROUECT ¥ : HCO4
LOCAT 10N : VICKSBURG ns
TYPICAL TEST ASTH

SPECIFICATIONS RESILTS METHOD

54 to &6 &3 P 1593

2.0 t0 3.0 2.7 b 1603

A-1/7A-2/8-1 A1 o 3015

0.30 max 0.14 D 1238 &

0.940 min 0.94% D 1505 A

2300 min - o &38

4000 min /755 Type IV

13 nin 15 2 ipm

700 ain 803

45 min 54 0 1004,Die C

80 min 107 FTHS 101,Method 2065



/
o

Gundle

ity Control Certificate

Qual

COPY : Original
MATERIAL : 60 MIL HDPE
BATCH 4 : 128%2/
ROLL # : 41847

TEST PARAMETER

Thickness (mils)
Carbon Black (min %)
carbon Black Dispersion
Melt Index (g/10 min.)
Density (g/cml)
Tensile Properties:
T.5. Yield (ppi)’
T.S. Break (ppi)
Elong. Yield (%)
Elong. Break (%)
Tear Resistancé (1lbs)

Dimensional Stability
{212z degF, 1 hour)

Modulus of Elasticity (psi)

Puncture Resistance (1b

CERTIFIED 7& :
Jllﬁ; |

Darlene;bhouangsavanh
Lab Supervisor

MANF.

DATE

PROJECT NAME
PROJECT NUMBER

LOCATION

REQUIRED

SPECIFICATIONS TEST RESULTS

60 +/~10%

140
240
13
700
45

+/~2%

110000

s) 69

D.

.10

.942
188
303

13
773

60

111812

102

1/28/89
VICKSBURG

VICKSBURG MS

ASTM TEST METHOD

D 1603

D 3015

D 1238 E
D 1505 A
D638

Type IV
2 ipm

D 1004, Die C

D 1204

D 882

FTMS No. 101B
Method 2065

Wilkinson

Quality Manager



. -....._...............__.-._.................._...._..

COPY : Original MANF. DATE s 1/25/89
MATERIAL : 60 MIL HDPE PROJECT NAME : VICKSBURG
BATCH # : 12583 PROJECT NUMBER : HOC4
ROLL # : 024959 LOCATION : VICKSBURG MS
: REQUIRED
TEST PARAMETER SPECIFICATIONS TEST RESULTS ASTM TEST METHOD
Phickness (mils) 60 +/-10% ' 63
carbon Black (min %) 2 -3 9.4 D 1603
carbon Black Dispersion | A-1 A-1 D 3015
Melt Index {(g/10 min.)} 0.3 12 D 1238 E
Density (g/cm3) 0.94 947 D 1505 A
Tensile Properties:
: T.S. Yield (ppi) 140 178 D638

T.5. Break (ppi) 240 349 Type IV

Elong. ¥ield (%) 13 15 2 ipm

Elong. Break (%) 700 879
Tear Resistance (1lbs) 45 61 D 1004, Die C
pDimensional Stability ’ +/-2% 0 D 1204
(2412 degfF, 1 hour)
Modulus of Elasticity (psi) 110000 113580 D 882
Puncture Resistance (1lbs) 69 106 FTMS No. 101B

Method 2065

CERTIFIE \ 3
-/ L
ML “Probocbo

Ll ___________________________

. Darlene Pho}.xanqsavanh D. W:_.lkinson
Lab Supervisor Quality Manager




Gunelle

Quality Control certificate

COPY : Original
MATERIAL : 60 MIL HDPE
BATCH # : 12589
ROLL # : 024961

TEST PARAMETER

A — N — v —

Thickness (mils)

Carbon Black {min %)

carbon Black Dispersion

Melt Index (g/10 min.)

Density (g/cm3)

Tensile Properties:
T.S. Yield (ppi)
T.S. Break (ppi)
Elong. Yield (%)
Elong. Break (%)

Tear Resistance (lbs)

Dimensional Stability
(212 degF, 1 hour)

Modulus of Elasticity (psi)

puncture Resistance (1lbs)

CERTIFIED BY }

.f—zzfiufigj 'i

Darlene Pﬂouangsavanh
Lab Supervisor

MAN¥. DATE
PROJECT NAME
PROJECT NUMBER

LOCATION

REQUIRED

SPECIFICATIONS TEST RESULTS

—— . — D A

60 +/-10%

140
240
13
700
45

+/-2%

110000

69

62
2.4
A-1
.12

947

218
405

14
849

70

111145

126

1/25/89
VICKSBURG
HOO4
VICKSBURG MS

D 1603

D 3015

D 1238 E
D 1505 A
D638
Type IV
2 ipm

D 1004,

D 1204

D 882

FTMS No.

- vy — G T — . S —

D. Wilkinson
Quality Manager

B

ASTM TEST METHOD

Die C

101B
Method 2065



/ "
Gundle

COPY : Original MANF. DATE : 1/28/89
MATERIAL : 60 MIL HDPE PROJECT NAME : VICKSBURG
BATCH # : 12889 PROJECT NUMBER : HOO4
ROLL # : 41837 LOCATION : VICKSBURG M5
REQUIRED
TEST PARAMETER SPECIFICATIONS TEST RESULTS ASTM TEST METHOD
Thickness (mils) 60 +/-10% | 62..
Carbon Black (min %) 2 -3 2.0 D 1603
Carbon Black Dispersion A-1 A-1 D 3015
Melt Index (g/10 min.) 0.3 .10 D 1238 E
Density (g/cm3) 0.94 .942 D 1505 A
Tensile Properties:
T.S. Yield (ppi) 140 189 D638
T.S. Break (ppi) 240 354 Type IV
Elong. Yield (%) 13 17 2 ipm
Elong. Break (%) 700 o1l.
Tear Resistance (lbs) 45 59 D 1004, Die C
Dimensional Stability . +/=2% ) 0 D 1204
(2i2 Seygi, 1 hour)
Modulus of Elasticity (psi) 110000 112689 D 882
Puncture Resistance (lbs) 69 106 FTMS No. 101B

Method 2065

T bk

arlene Phduangsavanh D. Wilkinson
b Supervisor Quality Manager



V&
®

Gundle

Quality Control Certificate

COPY : Original
MATERIAL : 60 MIL HDPE
BATCH # : 12789
ROLL # : 44417

TEST PARAMETER

Thickness (mils)
carbon Black (min %)
Carbon Black Dispersion
Melt Index (g/10 min.)
Density (g/cm3)
Tensile Properties:
T.S. Yield (ppi)
T.S. Break (ppi)
Elong. Yield (%)
Elong. Break (%)
Tear Résistance (1bs)

Dimensional Stability
(212 degF, 1 hour)

Modulus of Elasticity (psi)

Puncture Resistance (lbs)

CERTIFIEI:E? : l\
DN

Darlene PhoLangsavanh
Lab Supervisor

————

MANF. DATE : 1/27/89
PROJECT NAME : VICKSBURG
PROJECT NUMBER : HO04

LOCATION VICKSBURG MS

REQUIRED
SPECIFICATIONS TEST RESULTS ASTM TEST METHOD

60 +/-10% ' 62
2 -3 2.5 D 1603
A-1 a-i D 3015
0.3 .10 D 1238 E
0.94 .948 D 1505 A
140 168 D638
240 281 Type IV
13 14 2 ipm
700 761
45 54 D 1004, Die C
+/=2% 0 D 1204
110000 115179 D 882
69 103 FTMS No. 101B

Method 2065

D. Wilkinson
Quality Manager



\

Guncle

Quality Control Certificate

cory
MATERIAL
BATCH #
ROLL #

at 48 8BS 34

Original

60 MIL HDPE
12889 ,

026030V/

TEST PARAMETER

Thickness (mils)

carbon Black (min %)

carbon Black Dispersion

Melt Index (g/10 min.) -

Density {g/cm3)

Tensile Properties:

T.S5. Yield (ppi)
T.S. Break (ppi)
Elong. Yield (%)

Elong. Break (%)

Tear Resistance (lbs)

Dimensional Stability

(212 degT,

Modulus of Elasticity (psi)

Puncture Resistance (1lbs)

CERTIFIED

i hour)

__’__s_la;%ff {

Darlene Phouangsavanh
Lab Supervis

MANF. DATE : 1/28/89
PROJECT NAME : VICKSBURG
PROJECT NUMBER : H004

LOCATION : VICKSBURG MS

REQUIRED
SPECIFICATIONS TEST RESULTS

ASTM TEST METHOD

60 +/-10% ' 62
2 = 3 2.3 D 1603
A-1 A-1 D 3015
0.3 .11 D 1238 E
0.94 944 D 1505 A
140 195 D638
240 368 Type IV
13 15 2 ipm
700 875
45 61 D 1004, Die C
+/-2% 0 D 1204
110000 114439 D 882
69 115 FTMS No. 101B

Method 2065

= Nkl

D. Wilkinson
Quality Manager




/

Guncle

Quality Control Certificate

CcopY : Original
MATERIAL : 60 MIL HDPE
BATCH # : 11289
ROLL # : 41319 V/

TEST PARAMETER

Thickness (mils)
Carbon Black (min %)
carbon Black Dispersion
Melt Index (g/10 min.)
Density (g/cm3)
Tensile Properties:
T.S. Yield (ppi)
T.S. Break (ppi)
Elong. Yield (%)
Elong. Break (%)
Tear Resistance (lbs)

Dimensional Stability
(212 degF, 1 hour)

Modulus of Elasticity (psi)

Puncture Resistance (lbs)

CERTIFIE

Dl I _

Darlene Ph%uangsavanh
Lab Supervisor

MANF. DATE :
PROJECT NAME
PROJECT NUMBER

% aF aw

1/12/89
VICKSBURG
HO04
VICKSBURG MS

FICATIONS TEST RESULTS ASTM TEST METHOD

LOCATION
REQUIRED
SPECI

60 +/-10% 62
2 -3 2.1

A-1 A-1

0.3 .16
0.94 .945

140 184

240 312

13 16

700 821

45 59

+/-2% 0
1109000 113580

69 102

D 1603

D 3015

D 1238 E
D 1505 A
D638

Type 1V
2 ipm

D 1004, Die C

D 1204

D 882

FTMS No. 101B
Method 2065

D. Wilkinson
Quality Manager



Guncle

Quality Control Certificate

COPY : Original
MATERIAL : 60 MIL PE
BATCH # : 11383}D
ROLL # : 41325

| TEST PARAMETER

Thickness (mils)

carbon Black (min %)

carbon Black Dispersion

Melt Index (g/10 min.)

Density (g/cm3)

Tensile Properties:
T.S. Yield (ppi)
T.5. Break (ppi)

. Elong. Yield (%)
Elong. Break (%)
Tear Resistance (lbs)

Dimensional Stability
(212 degF, 1 hour)

% Modulus of Elasticity (psi)
Puncture Resistance (1bs)

| CERTIFIED E : [
% | Y
;;;z:2luu_-;*LL_L ________

. Darlene Phophngsavanh
Lab Supervisgor

MANF. DATE
PROJECT NAME
PROJECT NUMBER

" KA &8 *

1/13/89
VICKSBURG
HOO04

LOCATION VICKSBURG MS
REQUIRED
SPECIFICATIONS TEST RESULTS ASTM TEST METHOD
60 +/-10% 58
2 -3 2.3 D 1603
A-1 A-1 D 3015
0.3 .16 D 1238 E
0.94 .948 D 1505 A
140 177 D638
240 294 Type IV
13 16 2 ipm
700 807
45 57 D 1004, Die C
+/=2% 0 D 1204
110000 114439 D 882
69 103 FTMS No. 101B

S

Method 2065

D. Wilkinson
Quality Manager



/ @7 !L)(ﬁ@ &@

Quality Control certificate

COPY ! Original MANF. DATE : 1/23/89

MATERIAL : 60 MIL HDPE PROJECT NAME : VICKSBURG

BATCH # : 12389 PROJECT NUMBER : HOO04

ROLL # t 41467 LOCATION t VICKSBURG MS
REQUIRED

ASTM TEST METHOD

SPECIFICATIONS TEST RESULTS

TEST PARARMETER

D G A oy ™ v — A ————

Thickness (mils) 60 +/-10% 60-
Carbon Black (min %) 2 -3 2.5 D 1603
Carbon Black Dispersion A-1 A-1 D 3015
Melt Index (g/10 min.) 0.3 .13 D 1238 E
Density (g/cm3) 0.94 947 D 1505 A
Tensile Properties:
T.S. Yield (ppi) 140 182 . D638
T.S. Break (ppi) 240 300 Type IV
Elong. Yield (%) 13 16 2 ipm
Elong. Break (%) 700 786
Tear Resistance (lbs) 45 56 D 1004, Die C
Dimensional Stability +/-2% 0 D 1204
(212 degF, 1 hour)
Modulus of Elasticity (psi) 110000 111145 D 882
Puncture Resistance (lbs) 69 114 FTMS No. 101B

Method 2065

\\ ,
E_‘i__ﬁo tﬁk«é—o N

arlene Pho angs;vanh D. Wilkinson
Lab Supervigor Quality Manager




Gunele ' @

. Quality Control Certificate
COPY : Original MANF. DATE : 1/25/89
MATERIAL : 60 MIL HDPE PROJECT NAME : VICKSBURG
BATCH # : 12589 PROJECT NUMBER : HOO4
ROLL # : 41499 LOCATION : VICKSBURG MS
REQUIRED
TEST PARAMETER SPECIFICATIONS TEST RESULTS ASTM TEST METHOD
Thickness (mils) 60 +/=-10% 6
Carbon Black (min %) 2 -3 2.3 D 1603
Carbon Black Dispersion A-1 A-1 D 3015
Melt Index (g/10 min.) 0.3 W11 D 1238 E
Density (g/cm3) 0.94 .948 ‘D 1505 A
Tensile Properties:
T.S. Yield (ppi) 140 188 D638
| T.S. Break (ppi) 240 314 Type IV
‘ Elong. Yield (%) 13 16 2 ipm
Elong. Break (%) 700 827
Tear Resistance (1lbs) 45 61 D 1004, Die C
Dimensional Stability ‘ +/=2% 0 D 1204
(212 degF, 1 hour)
Modulus of Elasticity (psi) 110000 111812 D 882
pPuncture Resistance (lbs) 69 110 FTMS No. 101B

Method 2065

Darlene Phogangsavanh D. Wilkinson
Lab Supervisor Quality Manager




Gunelle

Quality Control Certificate

/
@

COPY : Original MANF. DATE : 1/25/89
MATERIAL : 60 MIL HDPE PROJECT NAME : VICKSBURG
BATCH # : 12589 PROJECT NUMBER : HOCO4
ROLL # : 41800 LOCATION : VICKSBURG MS
| REQUIRED
TEST PARAMETER SPECIFICATIONS TEST RESULTS ASTM TEST METHOD
Thickness (mils) 60 +/-10% 6B
carbon Black (min %) 2 -3 2.3 D 1603
Carbon Black Dispersion A-1 A-1 D 3015
Melt Index (g/10 min.) 0.3 .11 D 1238 E
Density (g/cm3) 0.94 .948 D 1505 A
Tensile Properties:
T.S. Yield (ppi) 140 183 D638
. T.S. Break (ppi) 240 343 Type IV
Elong. Yield (%) 13 16 2 ipm
Elong. Break (%) 700 886
Tear Resistance (1bs) 45 61 D 1004, Die C
. Dimensional Stability y +/=2% 0 D 1204

(212 degF, 1 hour)
Modulus of Elasticity (psi) 110000 114439 D 882

Puncture Resistance (lbs) 69 106 FTMS No. 101B
Method 2065

AR 9314
Darlene Phquangsavanh D. Wilkinson
Lab Supervisor Quality Manager

CERTIFIED BY : | . -
DY ny A AN N




Gunele

Quality Control Certi

ficate

COPY : Original
MATERIAL : 60 MIL HDPE
BATCH # : 12589
ROLL # : 41803

TEST PARAMETER

Thickness (mils)

Carbon Black {(min %)

Carbon Black Dispersion

Melt Index (g/10 min.)

Density (g/cm3)

Tensile Properties:
T.S. Yield {ppi)
T.S. Break (ppi)

. Elong. Yield (%)
Elong. Break (%)
Tear Resistance {lbs)

Dimensional Stability
(212 degF, 1 hour)

Modulus of Elasticity (psi)

Puncture Resistance (lbs)

CERTIF1ED

P

|

.Darlene Phouangsavanh
Lab Supervisor

MANF.

DATE

PROJECT NAME
PROJECT NUMBER

Lo

REQUIRED

CATION

1/25/89
VICKSBURG
H004
VICKSBURG MS

60 +/-10%
2 -
Afl

0.3

140
240
13
700
45

+/-2%

110000

69

3

63,

2.3
A-1
.11
.948
188
357
15
912

55

115179

Wilkinson

D.

120

D 1603
D 3015
D 1238 E

D 1505 A

D638

Type IV
2 ipm

D 1004,

D 1204

D 882

FTMS No.

Quality Manager

SPECIFICATIONS TEST RESULTS ASTM TEST METHOD

Die C

101B
Method 2065



/

Gundle

Quality Control Certificate

COPY ¢ Original
MATERIAL : 60 MIL HDPE
BATCH # : 12689
ROLL # : 41818

TEST PARAMETER

Thickness (mils)

Ccarbon Black (min %)

Ccarbon Black Dispersion

Melt Index (g/10 min.)

Density (g/cml)

Tensile Properties:
T.S. Yield (ppi)

‘ T.S. Break (ppi)
Elong. Yield (%)

Elong. Break (%)

Tear Resistance (lbs)

Dimensional Stability

(212 degF, 1 hour)

Modulus of Elasticity (psi)

Puncture Resistance (lbs)

CERTIFIED‘jj> //

Darlene Phougngsavanh

Lab Superv1sor

MANF. DATE s 1/26/89
PROJECT NAME : VICKSBURG
PROJECT NUMBER : HOO4

LOCATION VICKSBURG MS

REQUIRED
SPECIFICATIONS TEST RESULTS ASTM TEST METHOD

60 +/-10% 61

2 -3 2.5 D 1603
A-1 A-1 D 3015
0.3 .12 D 1238 E
0.94 .949 D 1505 A
140 222 D638
240 374 Type IV
13 15 2 ipm
700 881
45 63 D 1004, Die C
+/-2% 0 D 1204
110000 113580 D 882
69 112 FTMS No. 101B

Method 2065

Taoudel

D. Wilkinson
Quality Manager




/
®

Gunele

Quality Control Certificate

CoPY : Original
MATERIAL : 60 MIL HDPE
BATCH # : 12889
ROLL # : 026025

TEST PARAMETER

Thickness (mils)
Carbon Black (min %)
Carbon Black Dispersion
Melt Index (g/10 min.)
Density (g/cm3)
Tensile Properties:
T.S. Yield (ppi)
T.5. Break (ppi)
Elong. Yield (%)
Elong. Break (%)
Tear Resistance (lbs)

Dimensional Stability
{212 degF, 1 hour)

Modulus of Elasticity (psi)

Puncture Resistance (1lbs)

CERTIFIED BY : /
F'\LEEI an

Darlene Phouahgsavanh
Lab Supervis

MANF. DATE :  1/28/89

PROJECT NAME : VICKSBURG

PROJECT NUMBER : H0O04

LOCATION : VICKSBURG MS
REQUIRED

60 +/~10% | 63
2 -3 2.3 D 1603
A-1 A-1 D 3015
0.3 .11 D 1238 E
0.94 .944 D 1505 A
140 172 D638
240 332 Type IV
13 - 17 2 ipm
700 870
45 58 D 1004, Die C
+/=2% 0 D 1204
110000 116825 D 882
69 107 FTMS No. 101B

Method 2065

————— —

D. Wilkinson
Quality Manager



/& Gunéle

Quality Control Certlfxcate

copY : Original
MATERIAL : 60 MIL HDPE
BATCH # : 12889‘//P
ROLL # : 026011

TEST PARAMETER

Thickness (mils)

Carbon Black (min %)
Carbon Black Dispersién
Melt Index (g/10 min.)
Density (g/cm3)

Tensile Properties:
T.S. Yield (ppi)

> T.S. Break (ppi)
. Elong. Yield (%)
Elong. Break (%)

Tear Resistance (lbs)

Dimensional Stability
{23z degF, 1 nour)

Modulus of Elasticity (psi)

Puncture Resistance (lbs)

CERTIFIED B

DL,

Darlene Phoangsavanh
Lab Supervisor

MANF. DATE t 1/28/89
PROJECT NAME s VICKSBURG
PROJECT NUMBER : HO04
LOCATION : VICKSBURG MS

REQUIRED
SPECIFICATIONS TEST RESULTS ASTM TEST METHOD

—— A S S S U S b - D — ——— - s S S ——— S G —— i — —

60 +/-10% 61
2 -3 2.3 D 1603
a-1 A-1 D 3015
0.3 .11 D 1238 E
0.94 .944 D 1505 A
140 172 D638
240 337 Type IV
13 17 2 ipm
700 884
45 59 D 1004, Die C
+/=2% 0 D 1204
110000 113580 D 882
69 105 FTMS No. 101B

Method 2065

D. Wilkinson
Quality Manager



/ Gurls 020202020 @

Quality Control Certificate

COPY : Original MANF. DATE : 1/ 5/89
MATERIAL : 60 MIL HDPE PROJECT NAME $ VICKSBURG
BATCH # : 10589 PROJECT NUMBER : HOQO4
ROLL # : 024560 LOCATION ¢ VICKSBURG MS
REQUIRED
TEST PARAMETER SPECIFICATIONS TEST RESULTS ASTM TEST METHCD
Thickness (mils) 60 +/-10% ' 61
Carbon Black (min %) 2 -3 2.7 D 1603
Carbon Black Dispersion A-1 A-1 D 3015
Melt Index (g/10 min.) 0.3 .11 D 1238 E
Density (g/cm3) 0.94 .944 D 1505 A
Tensile Properties:
_ T.S. Yield (ppi) 140 172 D638
‘ T.S. Break (ppi) 240 338 Type IV
. Elong. Yield (%) 13 14 2 ipm
Elong. Break (%) 700 856
Tear Resistance (1lbs) 45 54 D 1004, Die C
Dimensional Stability . +/~2% 1] D 1204
(212 degF, 1 hour)
Modulus of Elasticity (psi) 110000 111812 D 882
Puncture Resistance (lbs) 69 106 FTMS No. 101B

Method 2065

LA "l

s oy s . —— -

.Darlene Phouangsavanh D. Wilkinson
Lab Supervisor Quality Manager




e Gunéle &

Quallty Control Certificate

COPY : Original ' MANF. DATE s 1/27/89
MATERIAL : 60 MIL HDPE PROJECT NAME :+ VICKSBURG
BATCH # 12789 PROJECT NUMBER : HO0O04
ROLL # : 41822 LOCATION : VICKSBURG MS
REQUIRED
. TEST PARAMETER SPECIFICATIONS TEST RESULTS ASTM TEST METHOD
Thickness (mils) 60 +/-10% ' 61
Carbon Black (min %) 2 -3 2.2 D 1603
Carbon Black Dispersion A-1 A-1 D 3015
Melt Index (g/10 min.) 0.3 .14 D 1238 E
Density (g/cm3) 0.94 .948 D 1505 A
Tensile Properties:
T.5. Yield (ppi) 140 181 D638
T.5. Break (ppi) 240 als Type IV
Elong. Yield (%) 13 13 2 ipm
Elong. Break (%) 700 829
Tear Resistance (lbs) 45 59 D 1004, Die C
Dimensional Stability . +/=2% 0 D 1204
(212 deqF, 1 Ddour)
| Modulus of Elasticity (psi) 110000 113580 D 882
{ Puncture Resistance (1bs) 69 101 FTMS No. 101B

Method 2065

--—-——-

.Darlene Phoua gsavanh D. Wilkinson
Lab Superv1é Quality Manager

B BT R



Gundle

Quality Control Certificate

COPY : Original
MATERIAL : 60 MIL HDPE
BATCH # : 12789
ROLL # : 41823

TEST PARAMETER

Thickness (mils)

Carbon Black (min %)

Carbon Black Dispersion

Melt Index (g/10 min.)

Density (g/cm3)

Tensile Properties:
T.S. Yield (ppi)
T.S. Break (ppi)
Elong. Yield (%)
Elong. Break (%)

Tear Resistance (lbs)

Dimensional Stability
(212 degr', 1 hour)

Modulus of Elasticity (psi)

Puncture Resistance (1lbs)

CERTIFIED

::Z:Luliiﬁ_'

Darlene Pho
Lab Supervi

£

MANF. DATE :  1/27/89
PROJECT NAME : VICKSBURG
PROJECT NUMBER : HO004

LOCATION VICKSBURG MS

REQUIRED
SPECIFICATIONS TEST RESULTS ASTM TEST METHOD

60 +/-10% | 60
2 -3 2.2 D 1603
A-1 a-1 D 3015
0.3 .14 D 1238 E
0.94 .948 D 1505 A
140 181 D638
240 321 Type IV
13 13 2 1pm
700 818
45 57 D 1004, Die C
+/=-2% 0 D 1204
110000 113580 D 882
69 103 FTMS No. 101B

Method 2065

RO AN

D. Wilkinson
Quality Manager




Gunédle

Quality Control Certificaté

BATCH #

COPY : Original

MATERYIAL : 60 MIL HDPE
: 10589

ROLL # : 024564

TEST PARAMETER

Thickness (mils)

carbon Black (min %)
Carbon Black Dispersion
Melt Index (g/10 min.)
Density (g/cm3)

Tensile Properties:
T.S. Yield (ppi)

' T.5. Break (ppi)
Elong. Yield (%)
Elong. Break (%)

| Tear Resistance (lbs)

Dimensional Stability
(212 degF, 1 hour)

Modulus of Elasticity (psi)

Puncture Resistance (lbs)

CERTIFIED BY 2

] —1'1 é . i‘ [,
. Darlene PhouaAgsavanh

Lab Supervis r

MANF. DATE + 1/ 5/89

PROJECT NAME : VICKSBURG

PROJECT NUMBER : H004

LOCATION : VICKSBURG MS
REQUIRED

SPECIFICATIONS TEST RESULTS ASTM TEST METHOD

60 +/-10% | 62
2 -3 2.7 D 1603
a-1 A-1 D 3015
0.3 .11 D 1238 E
0.94 .944 D 1505 A
140 164 D638
240 292 Type IV
13 14 2 ipm
700 794
45 52 D 1004, Die C
+/-2% 0 D 1204
110000 113580 D 882
69 103 FTMS No. 101B

Method 2065

D. Wllklnson
Quality Manager



Gundle

qQuality Control Certificate

COPY
MATERIAL
BATCH #
ROLL #

e os bk 0%

(30

Original

60 MIL HDPE
10589

024556

TEST PARAMETER

Thickness (mils)

carbon Black (min %)

carbon Black Dispersion

Melt Index

(g/10 min.)

Density (g/cm3)

Tensile Properties:
T.S. Yield (ppi)
T.S. Break (ppi)
Elong. Yield (%)
Elong. Break (%)

Tear Resistance (1lbs)

Dimensional Stability

(212 degP,

Modulus of Elasticity (psi)

Puncture Resistance (1lbs)

1 hour}

Ko

CERTIFIED BY <
_::E:);L21 “j:ig/L

Darlene Phouanﬁsavanh
Lab Supervisor

MANF. DATE : 1/ 5/89
PROJECT NAME : VICKSBURG
PROJECT NUMBER : HO0O04

LOCATION VICKSBURG MS

REQUIRED
SPECIFICATIONS TEST RESULTS ASTM TEST METHCD

J—— - ———

60 +/-10% ' &3
2 -3 2.7 D 1603
A-1 a-1 D 3015
0.3 .11 D 1238 E
0.94 .944 D 1505 A
140 176 D638
240 265 Type IV
13 15 2" ipm
700 727
a5 55 D 1004, Die C
+/-2% 0 D 1204
110000 1111145 D 882
69 111 FTMS No. 101E

Method 2065

AN o

D. Wilkinson
Quality Manager




Gundle

COPY
MATERIAL
BATCH #
ROLL #

Quality Control Certificate

Original

60 MIL HDPE
12689

024975

TEST PARAMETER

Thickness (mils)

Carbon Black (min %)

Carbon Black Dispersicn

Melt Index (g/10 min.)

Density (g/cm3)

Tensile Properties:
T.5. Yield (ppi)
T.S. Break (ppi)
Elong. Yield (%)
Elong. Break (%)

Tear Resistance (lbs)

Dimensional Stability
{212 degF, 1 hour)

Modulus of Elasticity (psi)

Puncture Resistance (lbs)

CERTIFIED‘ffL%)

Darlene Pho

MANF.

DATE

PROJECT NAME
PROJECT NUMBER

LOCATION

REQUIRED

" 4% *p Ne

1/26/89
VICKSBURG
HOO4
VICKSBURG MS

SPECIFICATIONS TEST RESULTS ASTM TEST METHOD

gsavanh

Lab Supervisor

60 +/-10% 61
2 - 3 2.4 D 1603
A-1 A-1 D 3015
0.3 .12 D 1238 E
0.94 .947 D 1505 A
140 180 pe3s
240 316 Type IV
13 14 2 ipm
700 831
45 64 D 1004, Die C
+/-2% 0 D 1204
110000 111145 D 882
69 107 FTMS No. 101B
Method 2065

RTAY T

D. Wilkinson
Quality Manager



Gundle

Quality Control Cexrtificate

COPY ! Original
MATERIAL : 60 MIL HDPE
BATCH # : 12889
ROLL # : 026029

TEST PARAMETER

Thickness (mils)

Carbon Black (min %)
Carbon Black Dispersion
Melt Index (g/10 min.)
Density (g/cm3)

Tensile Properties:

T.S. Yield (ppi)

T.S. Break (ppi)

Elong. Yield (%)

Elong. Break (%)
Tear Resistance (1lbs)

Dimensional Stability
(212 degF, 1 hour)

Modulus of Elasticity (psi)

Puncture Resistance (lbs)

CERTIFIED BY 2

.ﬁ&Z’Ks { -
arlene Pho Lgsavanh
Lab Superv1$or

MANF.
PROJECT NAME
PROJECT NUMBER
LOCATION

REQUIRED

SPECIFICATIONS TEST

DATE

o 4% &b W

1/28/89
VICKSBURG

VICKSBURG MS

60 +/-10%
2-
A-1

0.3

140
240
13
700
45

+/=2%

110000

69

3

62
2.3
A-1
.11

<944

185
332

17
845

60

111812

113

RESULTS ASTM TEST METHOD

D 1603

D 3015

D 1238 E
D 1505 A
D638

Type IV
2 ipm

D 1004, Die C

D 1204

D 882

FTMS No. 101B
Method 2065

hi;Zi}{{_,ULLj214%3£:L

D. Wilkinson
Quality Manager



< Gunele

Quality Control Certificate

COPY
MATERIAL
BATCH #
ROLL #

ak 88 e W

(53/

Origina

60 MIL /HDPE
1308

44438

TEST PARAMETER

MANF. DATE : 1/30/89

PROJECT NAME : VICKSBURG

PROJECT NUMBER : HO04

LOCATION : VICKSBURG MS
REQUIRED

SPECIFICATIONS TEST RESULTS ASTM TEST METHOD

Thickness (mils) 60 +/-10% ' 59
Carbon Black (min %) 2 -3 2.1 D 1603
Carbon Black Dispersicon A-1 A-1 D 3015
Melt Index (g/10 min.) 0.3 .10 D 1238 E
Density (g/cm3) 0.94 .949 D 1505 A
Tensile Properties:
T.S. Yield (ppi) 140 178 D638
' T.S. Break (ppi) 240 265 Type IV
Elong. Yield (%} 13 14 2 ipm
Elong. Break (%) 700 715
Tear Resistance (lbs) 45 61 D 1004, Die C
i Dimensional Stability +/=2% 0 D 1204
| {212 degF, 1 hour)
|
| Modulus of Elasticity (psi) 110000 116825 D 882
Puncture Resistance {1bs) 69 106 FTMS No. 10iB
Method 2065

CERTIFIED .
Eﬁ:QLZm \:22§£:izbbtzbﬂ09£;€:3

. Darlene Phoya D. Wilkinson
Quality Manager




Gundle

Quallty cOntrol Certificate

cOPY
MATERIAL
BATCH #
ROLL #

origina

60 MIL/HDPE
130

44431

TEST PARAMETER

Thickness (mils)

Carbon Black (min %)

Carbon Black Dispersion